SERVICE ENGINE
(TD-6)

258 414 R92 Diesel Burning Engine

This is a standard production engine, complete, from
fan to flywheel. The following items are not included

and should be ordered separately if required.

Cranking Motor

Generator

Generator Belt

Generator Brace

Generator Bracket

Generator Pulley

Voltage Control Unit Bracket
Voltage Control Unit Bracket Brace
Voltage Regulator
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CYLINDER HEAD, VALVE COVER, VALVES AND STARTING VALVE MECHANISM
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DIESEL ENGINE

N

REF.
NO.

DESCRIPTION SERIAL NUMBER

NO.
REQ'D

PART
NUMBER

CYLINDER HEAD, VALVE COVER, VALVES AND STARTING VALVE MECHANISM

62366 D | |VALvE Cover Stup Nut Wasuer (WiLL Work ror 49337 D ano 58511 D) 3
52018 DX 2 |vauve Cover wiTH ST)FFENER |
103026 Hex Nut, 3/8" N.F. 3
. 52019 D 3 | VaLve CovER GASKET I
52141 D 4 | VaLve CiLer Pap (Usep witw N6221 DB, W6222 DB, Y6223 DB, anp
622h DB onLy) TDBK 501 to 23565 I
J49950 D 5 | VALVE LEVER SHAFT RETAINER RiING 2
8202 D 6 | VALVE LEVER BRACKET, OUTER 2 |
. 103026 Hex Nut, 3/8" N.F. L]
103321 LockwasHER, 3/8" 2
52017 D 7 |VALVE LEVER SPACER, SHORT 2
38763 H 8 |VALVE LEVER ApuusTinG ScREw Nut 8
263732 RI1 9 | Exuaust VaLVE Lever, L.H., wiTH Screw, [6067 DA, awo Nut, 38763 H
(CpTionaL wiTh 4622l DBX) 2
hez2l pex 9 | ExHAusT VALVE LEVER, R.H., CompLETE (OPTIONAL wiTH 263732 RI1) 2 |
16067 DA 10 VALVE LEVER ADJUSTING SCREW -_.‘_ 8 | i -
Y6225 DA Il |VALVE LEveEr BUSHING J 8 ]
172530 12 | VALVE LEVER SHAFT ExPaNsion PLug, |I1/16" r 2 J
52016 DX 13 |VALVE LEVER SHAFT wiTH PLuc, 27080 H 2
46218 b 14 | VALVE LEVER SPRING Y
263729 RII 15 | InTake VaLvE Lever, L.H., wiTH Screw, 6067 DA, ano Nut, 38703 H
(opriomnaL wiTH U622 DBX) 2
L6221 pBX 15 | InTake VALVE LEVER, L.H., Cowprete (OPTionNaL wiTh 263729 RI1) 2
46220 D 16 |VALVE LEVER SPACER, LoONG y
263730 RII I7T | InTAkE VALVE Lever, R.H., wiTH Screw, 6067 DA anp Nut, 38763 H
(OpTioNAL WiTH 46222 DBX) 2
L6222 pex I7 | InTake VaLve Lever, R.H., CompLete (OPTionAL WiTh 263730 RII) 2
263731 RI1 18 |ExvausT VALVE LEvER, R.H., WiTH Screw, 16067 DA awo Nut, 38763 H
(opTionaL wiTn 46223 DBX) 2
L6223 DBX 18 | ExtausT VaLvE LEVER, L.H., CompLETE (OPTIONAL WiTH 263731 RI1I) 2
8201 D 19 | VaLve LEVER BRACKET, UPPER HaLF, CENTER I
102720 SeT Screw, 5/16 x 3/4" N.C. Heapiess {Cur-PoinT) 2 B
218437 Hex Jam Nut, 5/16" N.C. 2
103026 Hex Nut, 3/8" N.F. g |
. 103321 LockwASHER, 3/0" [
8200 D 20 | VaLvE LEVER BRACKET, UPPER HALF, INTERMEDIATE 2
103026 Hex Nut, 3/8" N.F. 4
103321 LockwasHer, 3/8" 2
|
51169 D 2] |STARTING VALVE SHAFT SPRING, REAR I el
. 24917 b 22 | STARTING SHAFT CAM ROLLER PIN TDBKM 501 Ta 3285 I
24916 b 23 STARTING SHAFT CAM ROLLER TDBKM 501 1o 3285 4 ‘
52014 DAX 2} STARTING VALVE SHAFT wiTH LEvER (OrDER 255000 R92) TOBKM 501 To [lh2] | I
260939 R9I 2l | sTarTiNG VALVE SHAFT, 256102 R93 with Lever, 260938 RI (WiLL Work
For 256102 RII) TBKM [ 1422 1o 21974 1
256102 R93 24 | STarTiING VALVE SHAFT TDBKM 21977 vp |
8|99 D 51 VALVE LEVER BRACKET, LOWER HALF 3
51170 D 26 | STARTING VALVE SHAFT SPRING, FRONT |
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DIESEL ENGINE

':J;;:;T 1ﬁi DESCRIPTION SERIAL NUMBER R;;b
CYLINDER HEAD, VALVE COVER, VALVES AND STARTING VALVE MECHANISM—Continued
41339 D 27 |VALVE SPRING SEAT KEY ‘ 16
L6206 D 28 |VALVE SPRING SEAT 8
46205 DA 29 | VaLve Sprine 8
8198 or 31 | VaLvE Guioe 8
46203 DB 32 | INTAKE VALVE U
4ézol DB 32 | ExHAUST VALVE L
250535 RI 33 | STARTING VALVE CovER TDBKM 11422 up I
h6210 p 33 |STarTine VaLve Cover (ORDER 255000 R9Z) TOBKM 501 1o [142] Ly
46209 b 34 |VaLvE SPRING SEAT KEY 8
46208 p 35 | STARTING VALVE SPRING SEAT N
46211 D 36 | STARTING VALVE SPRING }
74k bR 37 | STARTING VALVE GuiDE L
L6207 bA 38 | STARTING VALVE Y
38026 DMX 39 |Cviinoer HEaD BREATHER TuBE CONNECTOR WITH NuT, 37165 D
38026 DM 40 | CvLinpER HEAD BREATHER TUBE CONNECTOR
37165 D 4| | CyLinpER HEAD BREATHER TUBE NUT 2
55053 DX 42 | CvLinpER HEAD BREATHER TUBE WITH 2 NuTs, 37165 D
37323 DX 43 | CyLinDER HEAD BREATHER TuBE ELBOW WITH NuT, 37165 D TDBKM 501 70 2117
57736 DX h} CyLINDER HEAD BREATHER TuBE ELBow wiTH Nut, 37165 D TDBKM 2118 up
37323 D 434 | CyLinDER HEAD BREATHER Tumt ELBOW TDBKM 501 10 2117
57736 D 43A | CYLINDER HEAD BREATHER TUBE ELBOW TDBKM 2118 ue
52139 D 44 | CvLinpER HeEaD BREATHER PiIpe I
52013 D 45 | Nozzie Booy RETAINER STUD TDBKM 501 To 21000 8
260871 RI 45 | NozzLE Boby RETAINER STuD TDBKM 2100| up 8
52012 D 46 [vaLvE LEVER BRACKET STUD, |NTERMEDIATE 2
103026 Hex NuT, 3/8" N.F. 2
50678 D 47 | STARTING VALVE SHAFT PUSH Rop TDBKM 501 To 21976
68251 D L7A | STARTING VALVE SHAFT Push Roo Lockwire (No. 18 Ga. x 4" Lowe
SorT IRoN WiRE) TDBKM 501 1o 21976
42739 DA 48 | STARTING VALVE OPERATING SHAFT LEVER PIN 2
103024 Hex Nut, |/B" N.F. 2
103319 LockwasHer, 1/4" (Oroer 2853 Y) TDBKM 501 To 171k 2
42746 D 49 | STarRTING VALVE SHAFT OIL SEAL I
2853 v YOA | STARTING VALVE OPERATING SHAFT LEVER PIN LOCKWASHER
(SHakeProOF 1114) TDBKM 1715 up 2
52020 D 50 | STARTING VALVE OPERATING SHAFT LEVER !
260938 RI 50 | STARTING VALVE OPERATING SHAFT LEVER TDBKM 21977 up I
51195 D 51 | STARTING VALVE OPERATING SHAFT I
52745 D 52 | STARTING VALVE OPERATING SHAFT LEVER, OUTER |




DIESEL. ENGINE

NUMBER =y DESCRIPFION SERIAL NUMBER e
CYLINDER HEAD, VALVE COVER, VALVES AND STARTING VALVE MECHANISM —Continued
46198 D 53 | VALVE LEVER BRACKET STUD, CENTER AND OUTER 3
103026 Hex Nut, 3/8" N.F. 3
46200 D 54 | VaLve LEvER BRACKET STup, SHORT, CENTER AND |NTERMEDIATE 3
103026 Hex Nut, 3/8" N.F. 3
10332 LockwASHER, 3/8" 3
324L5 p 55 | VALvE LEVER BRACKET STuD, SHORT, OUTER 2
103026 Hex Nut, 3/8" N.F. 2 _
10332 Lockwasner, 3/8" 2
W6202 D 56 | ManiFoLp STup TDBKM 501 To 21000 10
260870 R 56 | MAniFoLD STup TDBKM 21001 up 10
260872 RI MANIFOLD STup NUT 10
50410 DA 57. | O1L Heaper PLuG
172545 58 | CvLinper Heao Expansion Prug, |" (OpTionaL wiTh 256659 R1) 2
256659 R1 58 | CvLinber HeAp Expansion PLuc (Brownze) (OpTiownaL wiTh 172545) 2
8228 DFX 59 | CyLinDER HEAD WiTH STUDS AND VALVE GUIDES TDBKM 3560 To 21000
62336 DB 59 | Cviinper HEAD wiTH STups, VALVE Guipes, 8228 DFX ano
GaskeT, 53036 DE (WiLL Work ror 8228 DX, DAX,
DBX anp DCX) TDBKM 501 To 3559 I
260869 R21 50 | CYLINDER HEAD, COMPLETE WiTH STUDS AND VALVE GUIDES TDBKM 21001 up I
53436 DE 60 |cviLinoer HEAD GASKET
255000 R92 STARTING VALVE PoSITIVE SToP FIELD SERVICE PackAce (ConsisTs ofF

I VALvE Covers, 250535 RI AnD VALVE SHAFT, 256102 R93)

(WiLL Work For 46210 D anp 52014 DAX)

TDBKM 501 To |142]
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DIESEL ENGINE

N

PART
NUMBER

REF.
NO.

DESCRIPTION

SERIAL NUMBER

NO.
REQ'D

CRANKCASE, FRONT COVER, FRONT AND REAR ENGINE SUPPORTS, CAMSHAFT AND RELATED PARTS

52163 D | | REAR ENGINE SUPPORT |
179839 Cap ScREW, 3/8 x |" N.C. HEX Heap 3
179881 Cap ScrREW, |/2 x |" N.C. Hex Heao 5
179889 Cap Screw, |/2 x 2™ N.C. Hex Heap 2
103321 LockwasHER, 3/8" 3
103321 LockwaSHER, | /2" 7
21069 v 2 | starTing PAD Cover . |
179839 Car Screw, 3/8 x 1" N.C. Hex Heao 3
103321 LockwAsSHER, 3/8" 3
25093 DA 3 CRANKCASE OIL SEAL RETAINER FELT PLuG ] 2
259530 RI k CRANKSHAFT REAR O1IL SEAL RETAINER GASKET, CENTER
(BeTtween Hatves) (WiLL Work For 46121 D) I )
L5132 D 5 | CRANKSHAFT REAR O1L SEAL RETAINER FELT TDBKM 501 to 1989 2
260001 R2 5 | CRaNKkSHAFT REAR OIL SEAL RETAINER FELT
(WiLL Work For 57613 DA) TDBKM 1990 up |
6363 DD 6 | CRAMKSHAFT REAR OIL SEAL RETAINER, UPPER \
L6zko pB 7 | CRANKSHAFT REAR O1IL SEAL RETAINER GASKET B I
25086 DA 8 |Rear EnGiNE SuprorT DoweL 2
13439 v 9 | CRANKCASE REAR CAMSHAFT BEARING ExpANSION PLug, 2-1/8" | I
256658 RI 10 | CrRankcase Rear Expansion Prus, 1-3/4" (WiLL Work fFor 13231 D) I
4819 1l | 0iL FiLLER Cap !
28797 D 12 |0iL FiLLEr CaP STuD |
220066 Hex Nut, 3/8" N.C. !
50411 D 13 | OiL FILLER 5CREEN |
8355 D 1% |oiL FiLLer Boby I
179839 cap Screw, 3/8 x 1" N.C. Hex Heap 2
175849 Cap Screw, 3/8 x 2-1/2" N.C. Hex Heab 2
103321 LockwasHEr, 3/8" b
42733 D 15 |01t FiLLer Boby GASKET |
103340 16 | Crankcase WATER HEADER BoLT WASHER 16
51313 DA 17T | CrankCASE WATER HEADER WiTH COVER TDBKM 501 To 26035 2
179814 cap Screw, 5/16 x 5/8" N.C. Hex HEAD 16
264360 R1 1 176 | Crankcase Water Heaper, REAR TDEKM 26036 ue 1
179814 CAP Screw, 5/16 x 5/8" N.C. Hex Heap 8
264016 RII 17¢ | crRankcase Water HEaDER, FRONT TDBKM 26036 up I
179814 Cap Screw, 5/16 x 5/8" N.C. Hex Heao 7
103025. Hex Nut, 5/16" N.C. I
51316 DA 18 | CRANKCASE WATER HEADER GASKET 2
LE2h2 pa 19 | CyLinDER HEAD STUD 18
Léz27 b 20 | CvLinoer Heap Stup Nut 8
513211 D 21 PusH Roo CHAMBER SIDE PLATE, REAR |
T 179840 cap Screw, 3/8 x 1-1/8" N.C. Hex Heap 2
51329 D 22 FricTion ConTROL Disc Pin TDBKM 501 10 5873 ,AL50 |
TDBKM 24758 1o 26035
50827 D 23 CROSs SHAFT BUSHING 2
259474 R9I 20 | 01L LeveEL GAUGE wiTH PIPE, 52069 D (WiLL Work For 52066 DX) TDBKM 501 To 19335 I
259072 RI1 24 | 01L LeveL Gauge TDBKM 19336 up |
261119 R9I 25 | Pusk Rop (OpTionaL WiTH 261119 R91) 8
18236 Dx 25 | Pusu Rop (CPrionaL with 48236 DXA) 8
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DIESEL ENGINE

%%

PART
NUMBER

REF.
NO.

DESCRIPTION SERIAL NUMBER

NO.
REQ'D

|

CRANKCASE, FRONT COVER, FRONT AND REAR ENGINE SUPPORTS, CAMSHAFT AND RELATED PARTS—Continued

5179 D

26

VaLve TAPPET STOP

2

179835

cap Screw, 3/8 x 5/8" N.C. Hex Heap

2

103321

LockwASHER, 3/8"

2

45956 D

27

VALVE TAPPET

50826 D

28

CrOS5 SHAFT RETURN SPRING PInN

260874 R95

29

CRANKCASE, 8280 DPX wiTH SET OF 4 CYyLINDER SLEEVES AND

ALuminum Pistons, 261876 R91, CoMmPLETE TDBKM 26036 up

260874 R94

29

Crankcase, 8280 DNXA with SET ofF 4 CvLINDER SLEEVES AND

ALuminuM Prstons, 261876 R9I, CowpLete (Oroer 26425 R9I)  TDBKM 20001 1o 26035

264425 RGI

CRANKCASE WITH SLEEVES, ALUMINUM PIsToNs, HEADERS, AND

HEADER GASKETS, CoMPLETE (WiLL Womk For 260874 rROL)

(Sce NOTE@)) TDBKM 20001 To 26035

62335 DM

29

CRANKCASE WITH SLEEVES, ALUMINUM PisTons, CYLINDER HEAD

GASKET, HEADERS, AND HEADER GASKETS, COMPLETE (WiLL Work

ror 8200 DNZA) (5ee NOTE B)) TOBKM 15450 To 20000

{WiLL Work For 8280 DCZ, ProviDING CENTER BEARING, 260768 RII,

FueL FILTER Base, 8222 DAX, IoLer GEAR SHAFT Nut AnD BoLT

PackaGe, 263566 RII, anp IDLER GEAR SHAFT WiTH Dowel,

261205 R1| are Usep) TDBKM 501 1o 3559

(WiLL Work For 68672 DB ProvIDING IDLER GEAR SHAFT NuT

AND ‘BOLT SERVICE Packace, 263566 R9I, Ano IDLER GEAR SHAFT

WiTH DoweL, 261205 RI| AR Usep) TDBKM 501 To0 3552

(WiLL Work ror 8280 DGZ Provipine CenTER Bearine, 260768 RII,

FueL FiLTER Base, 8222 DAX, IpLeEr GEAR SHAFT NuT AnD BolT

SERVICE PAcKAGE, 263566 Rl aAno IDLER GEAR SHAFT WITH DowEeL,

261205 RI1 Are Usep) TDBKM 3560 vo 5873

(WiLL Work For 8280 DJZ Proviping IpLer GeAR SHAFT NUT AND BoLT

SERVICE PACKAGE, 263566 R9I, AND [DLER GEAR SHAFT WITH

DoweL, 261205 RI1 Are Usep) TDBKM 5874 to 15449

(WiLL Work rFor FBG68 DB ProviDING IDLER GEAR SHAFT NUT AND

BoLT SERVIGE PACKAGE, 263566 ROI, AnD IDLER GEAR SHAFT WITH

DoweL, 261205 RI1 ARe Usep) TDBKM 3560 To 15459

8280 pPz

CrANKCASE, 8280 DPX wiTH SET OF L SLEevEs AND ALuMiNUM PISTONS,

56622 DB, CompLeTe (See NOTE ®)) TDBKM 501 To 20000

8280 DPX

29

CRANKCASE WITH STUDS AND CAMSHAFT BEARINGS, COMPLETE TDBKM 26036 up

62334 DM

29

CRANKCASE WITH STuDS, CAMSHAFT BEARINGS, CyLiNDER HEAD GASKET,

HEADERS, AND HEADER GASKETS, COMPLETE

(WiLL Work rFor 8280 DNXA) TOBKM 15450 to 26035

(WiLL Work For 8280 DCX, ProviDiNG CENTER BEARING, 260768 RI1,

FueL FiLTeEr Base, 8222 DAX, IDLER GEAR SHAFT NuT Ano BoLt

SERVICE PACKAGE, 263566 Rl AND IDLER GEAR SHAFT WiTH DOWEL,

261205 RI1 ARe Usep) TDBKM 501 To 3559

(WiLL Work For 8280 DGX, Provinine CENTER BEARING, 260768 RII,

FueL FiLTER BasE, 8222 DAX, IDLER GEAR SHAFT NuT AND BoLT

ServICE PackAGE, 263566 RYl, AND [DLER GEAR SHAFT WITH DOWEL,

261205 RI1 aRe Useo) TDBKM 3560 To 5873

(WiLL Work ror 8280 DJX, PrRovIDING IDLER GEAR SHAFT NUT AND

BoLT SERVICE PACKAGE, 263566 RO AND IDLER GEAR SHAFT WITH

DoweL, 261205 R1| ARE Usen) TDBKM 5874 7o 15449

NOTE (&) - WHEw Encne (TDBKM 20001 to 26035) 15 Eauirren wiTh 264425 RII,

AND CRANKCASE WITH SLEEVES AND PISTONS IS REQUIRED, ORDER 260874 R95

NOTE (B) - WHEN EnGINE (TDBKM 501 To 20000) is Equirren wiTH 62335 DM,

AND CRANKCASE WITH PISTONS AND SLEEVES Is Reauirep, Oroer 8280 DPZ




DIESEL._ENGINE

PART
NUMBER

REF.
NO.

DESCRIPTION SERIAL NUMBER

NO,
REQ'D

CRANKCASE, FRON

T COVER, FRONT AND REAR ENGINE SUPPORTS, CAMSHAFT AND RELATED PARTS—Continued

172580 30 | CRankcase DisTRisuToR HolLE Expansion PLua, |-7/8" (Oreer 256658 RI)
256658 RI 31 | CRankcase FRoNT Expansion PLus, 1-3/4" (WiLL Work rFor 13231 D)
51976 D 32 | CrAnkcASE FRONT PLATE GASKET TDBKM 501 To 22531
261218 R3 32 | CRANKCASE FRONT PLATE GASKET TDBKM 22532 up
64338 DAY | 33 | Crankcase Front Prate, Comprete (WiLL Work For
51975 DX) TDBKM 501 to 22531 ]
179838 cap Screw, 3/8 x 7/8" N.C. Hex Heap L
261221 R33! 33 | CrankcAse FrRont PLaTE WiTH.Lock, 46250 D awp RIvET,
1oho6s TDBKM 22532 up I
179838 cap Screw, 3/8 x 7/8" N.C. Hex Heap 4
46251 D CRANKCASE FRONT PLATE CAP Screw Lock !
104065 River, 3/16 x 3/8" Rouno Heap [
Yéz5h DA 35 | FueL Pump GEAR COVER GASKET
hé253 D 36 | FuEL Pump Gear COVER
179812 CAp Screw, 5/16 x 1 /2" N.C. Hex HeaD 5
103320 LockwasHER, 5/16" 5
13806 D 37 | FrRoNT Cover Hour MeTER Pap Expansion Prue, 1-1/4" (Not Hour MeTER) |
46106 DA 38 | FRONT ENGINE SUPPORT
186334 cap Scaew, |/2 x 2-5/8" N.F. Hex Heao 2
103028 Hex Nut, |/2" N.F. 2
103323 LocKwASHER, | /2" 2
Q 3615 39 | FronT EnGINE SuPPORT LUBRICATOR,
46137 D 40 | CrRankcase ReArR DusT SEAL GASKET
46136 D 41 | CrRankcasE REAR DusT SEAL
181356 Cap Screw, 3/8 x 5/8" N.F. Hex Hean 3
103321 LockwasHER, 3/8" 3
46135 D 42 | Crankcase ReaR O1L SEaL RETAINER PLATE Q1L PAN STuD TDBKM 501 To 2331 2
10302¢€ Hex Nut. 3/8" N.F. 2
51979 DAY L3 | crankcase DiL SeaL Retainer PLaTe, 51979 DAXA wiTH 2
CAP Screws (WiLL Work For 51979 DX) TDBKM 501 To 1
51979 DAXA 43 | CrRANkcASE REAR OIL SEAL RETAINER PLATE TDBKM up
179539 Cap Screw, 3/8 x 1™ N.C. HEx HeaD. i
103321 LockwAsHER, 3/8" 4
51980 D U} | CRANKCASE OIL SEAL RETAINER PLATE GASKET
6388 oD 45 | CranksuaFT REAR O1L SEAL RETAINER, LOWER
179839 CAP ScREwW, 3/8 x 1" N.C. HeEx HEAD 2
103321 LockwasHer, 3/8" 2
Q 1597 Wasuer, 13/32" 1.D. x 3/4" 0.D. x No. 16 Ga. 2
256770 R92 46 | CranksHAFT REAR OIL SEAL RETAINER, COMPLETE I
179850 Cap Screw, 3/8 x 2-3/4" N.C. HEx Heap 2
1798k2 Cap Screw, 3/8 x 1< 3/8"N.C. Hex Heap 2
179839 Cap Screw, 3/8 x 1" N.C. Hex Heao ]
103321 LockwASHER, 3/8" 8
Q1997 WasHeR, 13/32" [.D. x 3/4" 0.D. x No. 16 Ga. 8
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DIESEL ENGINE

PART
NUMBER

REF.
NO.

DESCRIPTION ] SERIAL NUMBER

NO.
REQ'D

CRANKCASE, FRONT COVER, FRONT AND REAR ENGINE SUPPORTS, CAMSHAFT AND RELATED PARTS—Continued

31729 D 47 | CrRamkcASE WATER DRAIN Cock |
51971 D 48 | Rear ENGINE SupporT STUD 9
103028 Hex Nut, 1/2" N.F. g
103323 LockwasHer, |/2" 9
263631 RI 49 |wWater Trap Bracker Stuo (WiLL Work Fom ;{'EIO ) 2
103026 Hex NuT, 3/8" N.F. 5
103321 LockwASHER, 3/8" 2
50410 DA 50 |01l HEADER PLua 6
51325 D 51 O1L LEVER GAUGE SLEEVE |
52069 D 51A | O1L LEVEL GAUGE PiPE TOBKM 19336 up 1
43113 D 52 | CRANKSHAFT BEARING CAP StuD, CENTER 2
10864 | CotTer Pin, 1/8 x 1-3/8" 2
39422 p 53 CRANKSHAFT BEARING CAP STUD NuT WASHER, CENTER 2
39423 D 54 | CRaNKSHAFT BearInG CAP STup NuT, CENTER 2
478%0 b 55 | CRANKSHAFT BEARING CAP STUD, FRONT, REAR AND |NTERMEDIATE 8
108641 Cotter PinN, 1/8 x 1-3/8" 8
46246 b 56 | CRAMKSHAFT BEARING CAP STUD NUT WASHER, FRONT, REAR AND |NTERMEDIATE 8
43598 v 57 | CRANKSHAFT BeARING Cap STUD NuT, FRONT, REAR AND |INTERMEDIATE 3
52606 D 56 | CRaMkcasE LocaTing HoLe Cork PLue (ORDER Cerk, No. 6-9/16 x 3/U x [5/16" Long)

(No. 2% Grape) 2
13897 D 59 | CrankcASE DisTRIBUTOR HoLe LockwasHER (SHakeproof [118)

(WiLL Work ror 22891 D) |
h6696 DX 60 BREATHER BAFFLE WITH PLATE TDBKM 501 1o }-}152 |
100750 Cap Screw, No. 8 - 32 x 3/8" N.C. Rounp Heap 2
118869 LOCKWASHER, No. 8 2
62 366 D 61 |PusH Rop CHAMBER S1DE PLATE BoLT WASHER (WiLL Work ror 49 387 D

or 58 511 D) 4
50975 D 62 | BREATHER ELEMENT TDBKM 501 To 4l52 I
47984 pa 63 | PusH Rob CHAMBER SIDE PLATE GASKET 2
52007 DX 64 | PusH Rop CraMeer Sipe PLATE, FRONT, CoMpLETE (ORDER 59530 D) TOBKM 501 to k52 I
17984 1 Cap Screw, 3/8 x 1-1 /4" N.C. Hex Heap 2
103092 Hex Nut, No. 8 - 32 N.C. 2
L6700 D 65 | BREATHER PIPE FLANGE GASKET TDBKM 501 o 4ls52 |
52669 DX 66 | BREATHER PIPE WITH FLANGE TDBKM 501 To b5z I
179816 Cap Screw, 5/16 x 3/4" N.C. HEx Heao 2
103320 LockwaASHER, 5/16" c
50496 D 67 |Breather PiPe CLiP TDBKM 501 To Llis2 I
52605 D 68 | Crankcase FrRonT CovEr DOWEL 2
264175 R 69 | IDLER GEAR BEARING METERING PLUG (WILL WORK For 30028 DM) |




DIESEL ENGINE

PART
NUMBER

REF.
NO.

DESCRIPTION

SERIAL NUMBER

NO,
REQ'D

CRANKCASE, FRONT COVER, FRONT AND REAR ENGINE SUPPORTS, CAMSHAFT AND RELATED PARTS—Continued

heggo 3] 79 CRANKCASE FRONT PLATE ScREW Lock i
104065 River, 3/16 x 3/8" Rouno Heao
59488 D 71 | Pusn Rop CHamser Sioe PLaTe, FRONT TDBKM 4453 up
179840 cap Screw, 3/8 x 1-1/8" N.C. Hex Heso E
59480 DA 72 | BREATHER BAFFLE TOBKM B453 ur
59&8! DB T3 BREATHER BopY GASKET TDBKM hu53 up
8959 08 | T4 |Breatner Boor TDBKM 4453 ve !
172321 TAPP NG ScreW, No. [0 - 24 x 5/8" N.C. Rounc Heap 1
59482 b 75 | BREATHER ELEMENT TDBKM 4453 we
59484 b 76 | BREATHER PIPE FLANGE TDSKM 4453 ue
172462 TaPPING ScrRew, 5/16 x 1" N.C. Hex Heao 2
59460 b 77 | BREATHER PIFE ToakM UL53 up
155581 RI 78 | Breather Pire CLip (WiLL Womk For 59487 D)
8309 DBX 79 | IpLER GEAR WITH BUSHING TDBKM 501 To 22531
2EUEEL R 79 | IpLER GEAR TDBKM 26462 up 1
264360 R 79 | IoLer Gear (Oroer 260688 RI) TOBKM 24758 1o 26U61
261216 R1 I 79 | Ioter Gear witH BusHing, 261198 R9I TDBKM 22532 1o 24757 |
264663 R T9A | loLER GEAR BEARING TDBKM 26462 ue
264368 RII 79A | loLer GEAR BEARING TDBKM 24758 to 26461
264662 RI 798 | IDLER GEAR SHAFT SPACER TDBKM 26462 ue I
264365 RII 798 | 1oLer GEAR SHAFT SPAcER TDBKM 24758 10 26461 I
252862 R 79C | IoLER GEAR BEARING SNAP RING TDBKM 26L62 up
261369 RYI 79C | IoLer Gear BEARING SnAP RinG TOBKM 24758 to 26U6I
6392 DX B0 | IoLer GEAR SHAFT wiTh Dower (OroER 256822 R9I) TDBKM 501 1o 10129
179885 Cap ScREwW, 1/2 x |-1/2" N.C. HEx Heap
103323 LockwasHEr, 1/2"
251766 RI I 80 | loLer Gear SHAFT, CoupLeTe (OrpER 256822 R9I) TOBKM 10130 To 15Hk4g
256822 R9| B0 | IoLEr GEAR SHAFT, 256823 R91 anp STup, 251767 RI
(WiLL Work For 6392 DX anp 251766 RI1) TDBKM 501 to 15449 I
256023 RYI 80 | IpLER GEAR SHAFT wiITH DOWEL TDBKM I5450 To 22531
261205 R31 80 | IoLER GEAR SHAFT WiTH DOWEL TDBKM 22532 to 24757 !
264366 RI1 80 | IoLer GEAR SHAFT wiTH DoweL (Oroer 2BLEES RII) TDBKM 24758 vo 26461 1
264661 RII 80 | InLer Gear SHAFT WiTH DoWEL TDBKM 26462 up
103323 81 | IpLER GEAR SHAFT LOCKWASHER TDBKM 501 To 23173
263561 RI 81 | IpLeErR GeaR SHAFT BoLT WASHER TDBKM 23174 up I
108630 Correr Pin, 1/8 x 1"
256825 R9| T1A | IoLER GEAR SHAFT NuT aND BorT (Oroer 263566 R9I) TDBKM 15450 to 23173
256820 R BIA | 1oLER GEAR SHAFT BoLT TDBKM 23174 ve I
119254 818 Hex Nut, 1/2" N.F. TDBKM 2317) ue !
108630 81C | ForLows Rererence No. 81
51971 D 82 | FronT CovER GASKET
261219 R2 82 | FrRonT CovER GASKET TDBKM 22532 up 1
46129 D 84 | CRANkSHAFT FromT O1L DEFLECTOR |
264363 RI 84 | crRaNKsHAFT FrONT O)L DEFLECTOR




DIESEL ENGINE

PART
NUMBER

REF.
NO.

DESCRIPTION ‘

SERIAL NUMBER

NO, 4 h
REQ'D

CRANKCASE, FRONT COVER, FRONT AND REAR ENGINE SUPPORTS, CAMSHAFT AND RELATED PARTS—Continued

261215 R1Z2 85 | crankcase FronT Cover, CoMPLETE TDBKM 22532 ue [ |

8188 bx 85 | Crankcase FronT Cover, COMPLETE TDBKM 501 710 22531 i
179839 Car Screw, 3/8 x |" N.C. Hex HeaD o i
179842 Cap Screw, 3/8 x 1-3/8" N.C. Hex HEAD o 9 T
103321 LockwasHER, 3/8" 13

256511 R9I 86 | cranksHAFT Front OiL Seab (WiLL Work rFor 53872 D)
260119 RI 87 | Timine PornTER (WiLL Work rFor 48138 D)

1235 T 88 | CamsuarT GeAR Kev (Wooorurr "A", /M x 7/8") \ .
5342k oA 89 | CamsHarT BEARING, REAR (WiLL Work For 46120 DA) I
51974 DAR 90 | CAMSHAFT BEARING, No. 3
52009 DA 9l CAMSHAFT |
51973 DAR 92 | CAMSHAFT BEARING, No. 2
51972 DAR 93 | CAMSHAFT BEARING, FRONT
509”8 DA 9l | CAMSHAFT THRUST PLATE

179838 cap Screw, 3/8 x 7/8" N.C Hex Heao ) 2
103321 LockwasHER, 3/8" 2
8310 pA 95 | CamsHarT GEaR
l6025 D 96 | CamsHAFT GEAR Nut Lock |
261285 R 97 | Camsnart GeAr Nut (WiLL Work For 24569 D or 23174 V)
55530 D 98 | Sioe PLaTe aND BREATHER, CoMpLeTE (WiLL Work For 52007 DX)  TDBKM 501 To his2
25076 D CRANKSHAFT REAR QIL SEAL RETAINER DoweEL
{Usep onLy on 6308 D, G388 DB ano 6388 DAX) 2
29070 D CRANKCASE WaTER HEADER G5Tup (USED wiTH FronT WATER HEapEr)  TDBKM 26036 up
48384 p FRONT ENGINE SUPPORT SHIM, HEAVY 2
48385 b FRONT ENGINE SUPPORT SHIM, LIGHT X A
2509]14 RI CRANKSHAFT CENTER BEARING DOWEL TOBKM 5874 ue 2
251767 RI IDLER GEAR SHAFT STUD TDBKM 501 To 5449
256859 RI CRANKSHAFT BEARING CAP FRONT, REAR AND INTERMEDIATE (SEE NOTE) X
258556 R1 IDLER GEAR BUSHING TDBKM 501 To 22531 I
261198 RI IDLER GEAR BUSHING TDBKM 22532 1o 24757 I
261212 RI |DLER GEAR THRUST WASHER TDBKM 22532 To 24757 |
264352 R CROSS SHAFT BRACKET STUD TDBKM 26036 uP !
264723 R1 SPLINE NuT (USED WiTH CRANKcASE FRonT PLate, 261221 R31) TDBKM 22532 up
256860 Rg CRANKSHAFT BEARING CAp, CENTER (SEE NOTE) X
261863 R9| I0LER GEAR SHAFT FIELD IMPROVEMENT PackAce (ConNsisTs OF |DLER
GEAR SHAFT BoLT AnD Nut, CoMPLETE, 263566 R3I1, ano IDLER
Gear SHAFT AnD DoweL, CompLeve, 256823 R91) TDBKM 501 7o 15449
263566 RII IOLER GEAR SHAFT BoLT anD NuT FIELD SErVice Packace (ConsisTs oF
IoLER GEAR SHAFT BoiLT, 256820 RI AnD [pLER GEAR SHAFT BoLT
WasHer, 263561 RI (WicL Work Fer 256825 R9I) TDBKM 15450 10 23173 I @
264376 R92 ANTI-FRICTION IDLER FIELD IMPROVEMENT PAckaGE, COMPLETE TDBKM 501 1o 24757
103340 FueL Pump GeEAR CoVER WASHER 5
104942 CRANKCASE LocATing Hoie Cork (No. 6, 9/16 x 3/4 x 15/16" Lone) 2
126025 PiPE PLUS, 3/B" HEADLESS, COUNTERSUNK (IN CRANKCASE) 2
172580 CRANKCASE Distrisutor Hore Prua (1-7/8") TDBKM 24758 ue I
NOTE - PLACE AN EMERGENCY ORDER THROUGH REGULAR SERVICE PARTS CHANNELS. ORDERS
SHOULD BE MARKED MACHINING FACILITIES ARE AVAILABLE.

X - As REQU!RED
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CRANKSHAFT, CONNECTING RODS, PISTONS, SLEEVES, DRIVE PULLEY, FLYWHEEL AND STARTING CRANK

€275 DXB | [ FLYWHEEL wWiTH RING GEaR, BB DC, Cork, 10492 anp
LuericaTor, 33794 D TDBKM 2654 up I
1049k Cork, No. 6, 3/4 x 15/16" Lona (OPTionaL wiTH I049h1) X
1049l | Cork, No. 5, 1716 x /8" Lona (OpTionaL wiTH 104942) X
43832 p 2 | FLywHEEL BoLT i
45613 D 3 | FLywHEEL BoLT Lock 2
46923 D 4 | FLywsEEL DOWEL PIN 2
47874 pC 5 | FLywHEEL RiNG GEAR |
6275 DY € | FLywHEEL wiTH Corks LEss RinNG GEAR (OrpEr 6275 DX) TDBKM 501 To 2653 |
261133 RI B | Pisron Rine (Compression) (Top or FirsT GrRoove) (SeaLep Power 1A307) (see NCTE®)) M
51724 D 8 | Prston Rine (Compression) (Tor or First Groove) (PerFect CiRGLE 834k (see NOTE®) ) n
NOTE B)- Tor of PisTon is Markep (SP) ror SeaLen POWER OR (PC) For PerFectT CIRCLE
To INDICATE TYPE OF RINGS PisTon 15 EQUIPPED WITH. PISTONS WITH NO
IDENTIFICATION MARKS ARE EQUIPPED WITH PERFECT CIRCLE RINGS..

X - As REQUIRED
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DIESEL. ENGINE

PART
NUMBER

REF.
NO.

N

DESCRIPTION SERIAL NUMBER

NO.
REQ'D

CRANKSHAFT, CONNECTING RODS, PISTONS, SLEEVES, DRIVE PULLEY, FLYWHEEL AND STARTING CRANK

—Continued
261134 RI 9 |PisTton Ring (Compression) (Seconn Groove ) 1 J
(SeaLen Power 1A308) (Sec NOTE ®)) b
51725 D 9 | Piston Ring (Compression) (Seconp GRoove)
(PerFecT CircLe 63L5) (See NOTED®)) Y
5172 D 10 Piston Ring (Comwpression) (Tarer Face) {THiro Groove)
(PerFecT CircLe 9597) (CeTionAL wiTH hj?hl D) (See NGT[EE)) Y
bsTht D 10 | Pisten Rine (Compressicn) (Tarer Face) (THIrD Groove)
{PerFecT CIRCLE 9597) (OPT onAL wiTH 51726 D) (See NOTE®)) Y
261135 RI 10 | Piston Rine (CompreEssion) (THirp Groove) (Scaieo Power 1A309)
(see NOTE (B)) N
45743 D i1 | Piston Rine {01 ReauLating) (FourtH anc FIFTH GRoovE)
| (oroer 53073 DA) (See NOTE®)) 8
53073 DA I ! Piaton Ring (01l RecuraTing) (FourTH awp FiFTH Groove) (Perrect Circie T211)
{(WiLL vork Fom G5743 D anp 56670 D) (See NOTE B)) 5
261136 RI 11 | Piston Rine (01L Recurating) (FourTH AND FieTH Groove) (SeaLeo Power 14310)
(e NOTE®)) 8
H57%9 D 12 PraToN PIN RETAINER RING B
254955 R2 13 | Prston Pin (WiLL Work For 45751 DA) n
254956 R2 13 | Prston Pin (.005" Oversize) (WiLL Work For 52607 DA) I
17507 DA [l ConmecTinG Roo BoLT Lock TDBKM 501 710 13452 8
253216 RI 14 | ConnECTING Roo BoLt Lock TDBKM 13453 ue 1€
63122 D t4A | ConnecTing Rop BoLT WASHER TDBKM 58?” To 13452 d
45964 pA 15 | ConnecTineg Rop Bort (Orper 63121 DXA) TDBKM 501 To 5373 8
63121 D 15 | ConnecTing Rop BorT TDBKM 5874 To 13452 8
253215 RI 15 | ConneeTing Rop BoLT TDBKM 13453 up 16
63121 DXA I5A | CoNNECTING Rob BoLT wiTH WAsHER, 63122 D anp Lock 17507 DA
(WiLe Work ror 45964 DA) TDBKM 501 To 5873 8
52011 DBX 6 | CRANKSHAFT wiTH 2 DoweL Pins, 46923 D
(.30™ Unpersize) (See NOTE @A) ) 1
261265 R11 6 | CRANKSHAFT WiTH 2 DoweL PINs, L6323 D
(stanparp) (WiLL Work For 52010 DBX)
261267 R9I 16 | CRANKSHAFT WITH SET oF CRANKSHAFT BEARINGS, 250260 RGY

(.030™ UNDERS1ZE) TDBKM 21001 up

NOTE (A) - OrRDER 258109 R92 on EnaINEs TDBKM 501 To 5873

ORDER 254283 R95 on Enaines TDBKM 587k to

NOTE (B) - Top of Piston Is MArkeD (SP) For SEALED Power or (PC)

*PERFECT CIRCLE TO INDICATE TYPE OF RINGS PISTON |&

EQUIPPED WITH. PISTONS WITH NO [DENTIFICATION MARKS

ARE EQuiPPED WITH PERFECT CIRCLE RINGS.




DIESEL ENGINE

e REr | DESCRIPTION SERIAL NUMBER nch?b
CRANKSHAFT, CONNECTING RODS, PISTONS, SLEEVES, DRIVE PULLEY, FLYWHEEL AND STARTING CRANK
-—Continued
7977 17 | cranksuart Gear Kev (Wooorurr "B™ 5/16 x 1) |
261217 RI 18 | CranksHaFT GEAR, 27 TeetH (WiLL Work Fom 51760 D) |
. 237681 D 19 |Fan Drive PutLey Kev (Wooorurr "B" /15 % 1™
(NickeL STeeL) (WiLL Work For |3 055 D) TOBKM 5874 ue 2
2428 DAR 20 CyLINDER SLEEVE (ORDER 260886 RII) i
l
. 8173 DAR 21 Piston ALuMinum  (Oroer 56621 DB) ) TDBKM 501 1o 21000 [ N
3317 DR 21 | Piston (Grev Iron) (OroEr 56622 DB) TDBKM 501 To~21000 | ) N
260873 RI 21 | Piston (OrpeEr 260886 R9I) TDBKM 210C| up I
260886 RI| 22 CyLINDER SLEEVE WITH PisTonN, COMPLETE
(WiLe Work Fom 8428 DAR) TDBKM 21001 us Y
56621 DB 22 | CYLINDER SLEEVE WITH PISTON, COMPLETE (ALUMINUM) TDBKM 501 1o 21000 ] I
56622 DB 22 |SeT oF Four CYLINDER SLEEVES WITH Pis,ons, 56621 DB f
(ALuminum) (WiLL Work For 9317 DR, GUN4E D ano 64447 D) TDBKM 501 To 21000 I
6ULLYE D 22 | SET oF Four CYLINDER SLEEVES WITH PisTons, G447 D (Grev IRrow)
(orRpeER 56622 DB) TDBKM 501 To 21000
6447 p 22 | CyLINDER SLEEVE WwITH PisTon, CoupLeTe (GreEy |RON)
(orDER 56622 DB) TDBKM 501 To 21000 4
. 261876 R9I 22 | Set of FOUR CYLINDER SLEEVES WITH PisTons, 260886 R9I [
(ALuminum) TDBKM 21001 up |
45758 pAR 23 | CoMNECTING RDD BusHING L
5961 DAX 2l | ConnecT NG Rop, CompLeTE (Orper 254B8LT R9I) TDBKM 501 7o 13052 I
253213 Rl | 2l CONNECTING Rop, CAP AND BusHING TDBKM 13153 up ]
5962 DA 2LA | ConnecTing Roo Cap (Oroer 250807 R9I) TDBKM 501 1o 13852 I N
¢~ 253214 RI 2LA | ConnecTing Rob Cap (ORDER 253213 RII) TOBKM 13053 up _ b
52 161 DAX 25 | ConnecTing Rop BEARING (2 HaLvES) (STaNDARD) i
. 52165 DAX 25 | comnecTing Rop Beamring (2 Haives) (.030" UNDERS | ZE ) )
263201 RI1 25 | ConneeTING Rop BEaRING (2 Halves) (.0c2" UNDERS 1 ZE)
{WitL Work For GH3T3 DAX) ] 1
263207 RI11 25 | ConnecTING Rob BEARING (2 HALVES) {.032" UnoersizE) N
259960 RII 2 CRANKSHAFT BEARING, FRONT, REAR AND |NTERMEDIATE (2 HaLves)
(Stanparn) (WiLL Work For 52670 DAX anp 259949 RI) I
263205 R9I 27 CRANKSHAFT BEARING, FRONT, REAR AND [WTERMEDIATE (2 HaLves)
(.002" UnptRs 1zE) (WiLL Work ror GU37H DAX, 259950 R1, 259961 RY1,
263203 RI anp 263204 R1) L
59963 R 27 | CrAnksHAFT BEARING, FRONT, REAR AND INTERMEDIATE (2 HaLves)
(.030" Unpersize) (WiLL Work For 52672 DAX ano 259952 RI) L
263211 RII 27 | CRANKSHAFT BEARING, FRONT, REAR, AND INTERMEDIATE (2 HALVES)
(.032" Unoersize) (WiLL Work For 263209 RI anp 263210 RI) I
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PART
NUMBER

REF.
NO.

DESCRIPTION

SERIAL NUMBER

i
NO. it )
REQ'D |

CRANKSHAFT, C

ONNECTING RODS, PISTONS, SLEEVES, DRIVE PULLEY, FLYWHEEL AND STARTING CRANK

—Continued
260768 RI1 28 | CRANKSHAFT BeEARING, CENTER (2 Hauves) (STanparp)
(WiLL Work For 52671 DX, 63286 D or 63283 DBX)
260771 RI1 28 | crankshaFT Bearing, CenTer (2 Harves) (.30" Unoersize)
(WiLL Work For 52673 DBX, 63287 D or 6328l DBX)
263202 RII 28 | cranksHAFT Bearing, CeEnTer (2 Haives) (.002" UNcersize)
(WiLL Work ror GU3T7 DX, 260769 R11, 64375 DBX or 63286 D)
263208 R 28 | CranksHaFT BEARING, CENTER (2 HaLves) (.032" Unpersize)
7
£3286 D 28A | CRANKSHAFT CENTER BEARING THRUST WASHER (STANDARD)
(0roER 263202 R or 260768 R11) 4
63 237 D 28A | CRANKSHAFT CENTER BEARING THRUST WasHER (.030" Unpersize)
(oroER 260771 RI1) Y
63283 DBX 288 CRANKSHAFT BEARING, CENTER (2 HALVES WITH THRUST WASHERS)
(stanoaro) (Oroer 263202 RI1 or 260768 R11)
63284 DpBX 288 | CrANKsHAFT BearING, CENTER (2 HALVES WITH THRUST WASHERS )
(.030" Unoersize) (Oroer 260771 RIT) I
10319 D 29 | CRANKSHAFT STARTING CRANK PIN !
102718 SET Screw, 5/16 x [ /2" N.C. HeaoLess (CoNE-PoinT)
6652 DB 30 | Fan DRIVE PULLEY
MEBM DA 31 CRAMKSHAFT GEAR Nut LocCk (NQT FrONT POWER TAKE-OFF CDUPLlNG}
4253 p 32 | CRANKSHAFT GEAR NuT
6935 D 33 | STARTING CRAMK RATCHET
G 3754 34 | STARTING CRANK RATCHET PIN
5591 | DAX 35 | STARTING CRANK, CoMPLETE (WiLL Work For 49682 DX)  TracTors TDBK 1862 ue
36 796 DA 26 | CRANKSHAFT O1L FLINGER TDBKM 501 To 24757
264362 RI 36 | CrAnksHAFT O1L FLingER TDBKM 24758 ue
33794 D CLuTcH PiLor Bearing LusricATor (ALEMITE 1650) (OpTioNAL wiTH Q 3657)
L5691 pay CoNNECTING Rop, 15961 DAX wiTh Bearing, 3216 DX TDBKM 501 to 13452
Q 3657 CLuTcH PrLoT BeaRING LuericaTor (Lincoln 5045) (OpTionaL wits 3379% D)
250946 R92 REPLACEMENT PisToN Ring SET (CoNsists of 8 OiL RINGS AND 12
COMPRESSION RINGS) (PERFECT CircLE) (SEE NOTE@®))
254260 RGY SET oF CRANKSHAFT BEARINGS, CoMmpLETE (.030" UNDERSIZE)

(ConsisTs oF U CRANKSHAFT BEARINGS, 259963 RGI, | CENTER

Bearing, 260771 RI anp 4 ConwecTing Rop BEARINGS, 52165 DAX) I

NOTE B)- ToP of Piston 15 MARKED (SP) For SEALED PowerR or (PC)

FoR PERFECT CIRCLE TO [NDICATE TYPE OF RiInGS PIsToN 18

EQUIPPED WITH.

PISTONS WITH NO [DENTIFICATION MARKS ARE

EQuiPPED WITH PERFECT CIRCLE RINGS..
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DIESEL ENGINE

PART
NUMBER

REF.

NO.

DESCRIPTION SERIAL NUMBER

NO.
REQ'D

CRANKSHAFT, CONNECTING RODS, PISTONS, SLEEVES, DRIVE PULLEY, FLYWHEEL AND STARTING CRANK

—~Continued

Fileip SErVice Packace (ConsisTs OF CRANKSHAFT AND SET OF BEARINGS,

254260 RO4) (.30" Unpersize)

ConnEcTING Rob CAP AND BusHIng, 253213 RIT (SeT oF 1)

(WiLL Work For 45961 DAX) TDBKM 501 to 13052

CRANKSHAFT WITH BEARING, 260771 RII anp I - 259963 R9I

(.030" UNDERs1ZE) TOBKM 501 7o 5873

254283 RIS
. 254847 ROI

5105 793
L

261139 RII

REPLACEMENT PisTon Ring Set (Consists oF 8 0iL RINGS AND

12 Compression Rinas) (SEALED Power) (See NOTE ®))

NOTE (B) - Top of Piston 15 Markep (SP) For SEALED Power OR (Pc)

For PERFECT CIRCLE TO INDICATE TyPE OF RINGS PIsToN

1S EQUIPPED WITH. PISTONS WITH NO IDENTIFICATION MARKS

ARE EQUIPPED WITH PERFECT CIRCLE RINGS.
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CRANKCASE OIL PAN AND LUBRICATING OIL PUMP
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DIESEL ENGINE

PART

NUMBER RNE()F DESCRIPTION SERIAL NUMBER RES-D |
CRANKCASE OIL PAN AND LUBRICATING OIL PUMP
8209 DAX I LuBr1IcATING O1L Pump Bopy wiTH IDLER GEAR SHAFT
52027 DB 2 LuBRICATING OIL Pump |pLER GEAR (12 TEETH)
51044 D 3 | LuBRicaTING OIL Pump BoDy GASKET -
5104k p 3A | LuericaTing O1L Pump COVER GASKET
52028 DX 4 | OiL RETURN PIPE WITH SCREEN
179838 Cap Scaew, 3/8 x 7/87 N.C. Hex Heap
103321 LOCKWASHER, 3/8" |
MGILjY D 5] LUBRICATING O1L Pump Q1L INLET TuBE |
M6053 D T LuBrIcATING Q1L PuMp AuxiLiary GEAR HousiNG Dowel Pin |
51047 D 8 LusricaTINGg OIL Pump AuxiLIARY |DLER GEAR
106730 9 | LuericaTing O1L PumMp DrivE KEy (Wooprurr No. 6, 5/32 x 5/8") 2
264056 R 10 | LuBricaTing O1L Pump DRIVE Pinton (12 Teetu) (WiLe Work ror 46595 DC)
32316 DA Il LUBRICATING OIL PuMP DRIVE PINION PIN
255092 R2| 12 LUBRICATING OIL PuMp DRIVE SHAFT WITH Pins, 32316 D awno 32319 D
(WiLL WorK For 52024 DX) - I
10961 D 13 LUBRICATING OIL Pump Bopy CAP SCREW 2
103323 LockwaSHER, | /2" 2
32319 D 4 | LusricaTing O1L Pump Booy Geam Pin (Usep wiTH Booy GEAR, 52026 DA)
260717 R2 1T | LuBricaTiNG OiL Pump Boby GEaR PIN (USED ONLY wiTH Boby GEAR, 52026 DB)
260718 RI1 15 | LusRicaTING O1L Pump Boby GEAR WITH PiN, 200717 RI
(WiLL Work For 52026 DB)
8089 DAX 16 LUBRICATING OIL PuMP AuxiLIARY GEAR Housing wiTH Dower, 46053 D
AND TuBE, ’46I57 D |
51046 D 17 LUBRICATING OIL PuMp AuxiLi ARy Bobpy GEAR |
8210 D 18 | LusricaTing OiL PuMp COVER
1798947 CaP ScrEw, 3/8 x 2" N.C. Hex Heap 3
179850 Cap Screw, 3/8 x 2-3/4" N.C. HEX HEAD
103321 LockwasHER, 3/8" 4
56|08 D 19 LUBRICATING Q1L PuMp SCREEN, COMPLETE (FLoTo) |
103366 CotTer Pin, 1/8 x 1-1/4"
68252 D LuBRICATING O1L Pump Booy Cap Screw Lock WirRe (3/32 x 10" Lone
SofFT IRoN WIRE) |
52021 DB 20 | LUBRICATING OIL Pump, COMPLETE
52001 D 21 CRANKCASE OIL PAN GASKET |
52000 DXB 22 | CRANKCASE O1L PAN wiTH DRAIN PLug, 261750 R1 AnD
GaskeT, 59658 D
179839 cap Screw, 3/8 x 1" N.C. Hex Heap TDBKM 501 To 2831 23
TDBKM 2832 up 21
179841 cap Screw, 3/8 x 1-1/4" N.C. Hex Heao =
103321 LockwasHEr, 3/87 TDBKM 501 ro 2831 25
TDBKM 2832 up 23
59650 D CRANKCASE O1L PAN DRAIN PLUG GASKET (WiLL Work For 3405 H)  TDBKM 23857 ue |
261750 RI CRANKCASE O1L PAN DRAIN PLua TDBKM 23857 up
103869 CRANKCASE OIL PAN DRAIN PLug TDBKM 501 1o 23856
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DIESEL ENGINE

o ey DESCRIPTION SERIAL NUMBER ‘ aioe
LUBRICATING OIL FILTER
52029 DC | | oL Fiurer, CompLETE | o
G 6579-1/3 IA| 01 FiLTer Case RETAINING BoLt Pin |
L6606 DX 2 | 0iL FILTER CASE RETAINING BoLT WiTH Nut anp Pin, G 6579-1/3
13839 D 3 |01 FILTER CASE RETAINING BoLT GaskeT (OPTioNAL wiTH 365110 RI)
365110 RI 3 |0l FriTer CAse Revaining BoLt Gasker (OpTional wiTh 13839 D)
13842 b b |0iL FiLTer Case J !
51183 DA 5 oL FiLter ELement (STaR SHapep Tvre) (Oroer 257867 R92) TDBKM 501 To 5893
53854 DA 5 |0iL FiLTeER ELEMENT REPLACEMENT PAcKAGE (6 ELemeENTS)(STAR SHAPED TYPE)
| (oroer 257867 R%2) TDBKM 501 7o 5893
658811 D 5 OIL Firiter ELeMent (UMBRELLA TYrPE) ‘ }
(Oroer 257867 R ) TDBKM 5804 [ U]
63885 D 5 |0IL FiLTer ELEMENT REPLACEMENT PACKAGE (6 ELEMENTS) J
(UMBRELLA TvPE) (WILL WoRk FOR 53054 DA) TOBKM 5894 To | ]
53854 pA, 63884 D, 63885 D) TDBKM up |
257867 Rr92 5 | 0iL FiLTeER ELEMENT (RADIAL Fin) (WiLL Work rFor 51183 DA,
13841 D € |O1L FruTeER CASE GASKET
8212 pAX 7 | 0iL FILTER BASE WiTH PIPE PLUGS
179862 Cap Screw, T/16 x I1-1/2" N.C. Hex Heap I
179868 Cap Screw, T/16 x 2-1/2" N.C. Hex Heap 2
103322 LOCKWASHER, T/16" 3
103866 PiPE PLus, |/4"
103873 PIrpe PLuG, 3/8" CounTERSUNK HEAD
258417 R2 8 | OrL PrRESSURE REGULATING VALVE (WiLL Work ror 45285 DA)
255600 Rl | 9 | O1L Pressure REGULATING VALVE SPRING
(WiLL Work ror 45286 D, 48695 D or 62672 D) [
28781 0 | 10 |0iL Pressure REGULATING VALVE NUT GASKET
51205 D Il |0IL PrESSURE REGULATING VALVE NuT | !
51204 D 12 | OrL FILTER BASE GASKET
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WATER PUMP, FAN AND THERMOSTAT

6430 DAX | | THERMOSTAT Housing wiTh | /4™ Pipe PLuG I
179839 Cap Screw, 3/8 x |" N.C. Hex Heao 2
103321 LockwasHER, 3/8" 2
33814 D 2 | TnerwosTAT (1657~ 1907 ) (oPTionaL with 37634) ]
35032 D 2 | Thermosrat (130 ©- 155°) (Low BoiLinG PoinT-SreciaL) (ORTIONAL WiTH 37632 D) I
37632 D 2 | Trermostat (1307~ 155%) (Low BoILinG PoINT-SPECIAL (OPTIONAL wivh 35032 D) I
37634 D 2 | THermosTaT (165 - 190° ) (OPTioNAL WiTH 33814 D) |
4598} p 3 | THERMOSTAT HOuSING GASKET |

81714 D L WATER QUTLET ELBOW |
179839 Cap ScRewW, 3/8 x I" N.C. Hex Heap 2
103321 LockwasHEr, 3/8" 2
45986 D 5 | WATER QUTLET ELBOW GASKET I
357870 R9I THERMOSTAT Br-pass Hose Cuamp (WiLL Work ror 39149 H, 91406 HA amo 55624 D) 2
45985 D THERMOSTAT Br-Pass Hose, I-1/2" |.D. x 2-3/8", 3 PLy ‘ |
694590 DA 8 | Fan ano Water Pump BELT (WILL Work ror 16131 D) |
4598 p 9 | WATER Pump Bopy GASKET I

6315 DAX 10 | WATER PUMP IMPELLER WITH SHAFT AND THRUST WASHER

(WiLL Work For 46051 D ano DA) !
45980 b Il |Wares Pump Bopy, Ao Steeve, Compiete (WiLL WORK For 6346 D) I
20303 D 12 |WATER PuMp SHAFT THRUST BUSHING I
45982 px 13 |WaATER PuMp Sieeve wit BusHines, 20303 D anp 24017 D I
24017 D 1% | WATER PuMp SHAFT BUSHING [

50790 D 15 | WATER PuMp PACKING *

6346 D 16 | Water Puwp Booy (Oroer 45980 D) |
179860 Cap Screw, T/16 x 1-1/4™ N.C. Hex Heao 3
179868 Cap Screw, 7/16 x 2-1/2" N.C. Hex Heao ]
103322 LockwasHER, [/16" 4

X - AS REQUIRED




DIESEL ENGINE

. W ol DESCRIPTION SERIAL NUMBER R:“;’,b
WATER PUMP, FAN AND THERMOSTAT—Continued
14186 DA I7 | Water Pump Bearine LusricATor (OPTionaL WiTH Q 3615)
Q 3615 17 | Water Pusp Bearing Lusricator (OptionaL wite 14186 DA)
173196 1& |WaTER PuMp SHAFT BEARING LUBRICATOR WITH CAP
. Q 3659 19 WATER PuMP SHAFT BEARING LuBRICATOR CAP |
20300 D 20 | WATeEr Pump FELT WASHER
20290 D 21 WATER PuMp OIL SEaL, ReArR (OptioNAL WITH 357770 R9I anp '%'377714 R91) I
357774 R9I 21 | WaTer Pump SeaL, Rear (OPTionaL wiTH 355770 R9I awnp 20290 D)
357770 R9I 21 | Warze Puse Oi1L Sear, Rear (OpTionaL with 357774 ROI anp 20290 D)
ST 205 A 22 | Wwater Pump Bearine (1.H.) (Wite Work For 20308 D) 2
. 2369 DX 23 | FAN AND WATER PuMp PuLLEY Hue wiTH O1L SEaL, 20290 D TDEKM 501 To 2653 |
8023 px 23 | FAN Anp GeweraTorR PuLLEY HuB wiTH OiL SEAL, 20290 D TDBKM 265U ue
2370 DBX 24 | Fan anD WATER Pump PuLLey FLAnGE, WITH Screw, 102831
AnD Nut, 218437
15993 p 25 | WATER PuMp BEARING SPACER
20289 D 26 | WATER PuMp OIL SEAL, FrRonT (OPTIONAL WiTH 357769 RII ano 357773 R91)
357773 R9I 26 | WaTER PumP QIL SeaL, Front (OPTiowaL wiTH 357769 ROI Anp
20289 D)
357769 R91| 26 | Water Pump OiL Sear, FronT (OPTionaL with 357773 R9I Anp
20289 D)
21839 o8 27 | WATER PuMp BEARING RETAINER GASKET
20306 DX 28 | Water PuMp BEARING RETAINER WiTH OIL SeaL, 20289 D
20293 D 29 | WATER PuMP BEARING LOCK SLEEVE
20299 D 30 WATER PuMPp BEARING CLAMP NuT
. 20296 b 31 | WATER PuMp PACKING GLAND [
20510 D 32 | SucTion Fan
179818 Cap ScReEw, 5/16 x 1™ N.C. Hex Heap 2
103320 LockwasHER, 5/16" 2
20301 D 33 | WATER PuMp DRIVING STUD 2
103320 LockWASHER, 5/16" 2
G 3792 34 | WATER PuMp DRIVER SPRING 2
20585 D 35 | WATER PuMp DRI VER
20586 D 36 | WaTER PuMp DRIVER PIN
103025 Hex Nut, 5/16™ N.F. I
103320 LocKWASHER, 5/16"
. L6065 D 37 | FAN AnD WATER Pump, CompLETE (NoT BLOWER FAn) TDBKM 501 To 2653 |
57043 D 37 | FAN AND WATER Pump, CoMPLETE (NoT BLOWER FAN) TDBKM 2650 ue
66926 D 37 | FAN aAND WATER PumMp, CoMPLETE (INCLUDES BLOWER Fan)
66927 DX 38 | BLower Fan (19" DiaMeTER) SpeciaL ( (¥)ALso UsEo oN MoDIFIED
UNITs, Bucyrus ERIE No. I7)
38 | BLower Fan ATTacHMENT (SpeciaL) (ConsisTing oF BLOWER FaN,

. 256352 R9I

66927 DX AND INSTRUCTION PAMPHLET, 004500 R1) (WiLL Work

For 66927 DX) ( (®)ALso USED ON MobIFiED UNITs, Bucvrus ER1E No. I7)

(FACTORY APPLICATION - ORDER ON MACHINE ORDER Form)

(FiELD APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS CHANNELS)

64071 D

Low BolLING PoirNT THERMOSTAT AND HEAT INDICATOR ATTACHMENT

(speciaL)(ConsisTING OF THERMOSTAT, 35032 D or 37632 D AnD HEAT INDICATOR

. 3222 vA

WATER PuMp IMPELLER Groov Pin, 3/16 x I /4" (Tree No. 1) TDBKM 501 To 3692

102381

Set Screw, 5/16 x /8" N.C. Heapress (Doa PoiNT)

218437

Hex Jam Nut, 5/16" N.C.

®)For TABULATION OF MANUFACTURER CUSTOMERS SEE |NTRODUCTION PAGE




DIESEL ENGINE
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STARTING MECHANISM AND GOVERNOR CONTROL

54086 D | | CRoSS SHAFT OPERATING LEVER |
20586 D 2 | Cross SHAFT OPERATING LEVER PIN I
103025 Hex NuT, 5/16" N.F. ‘
103320 LockwasHER, /16" |
8525 DB 3 |Cross SHarT Bracker (Oroer 64574 D) TDBKM 501 1o 5873 |
1798k2 Cip Screw, 3/8 x 1-3/8" N.C. Hex Heap |
179849 Cap Screw, 3/8 x 2-1/2" N.C. Hex Heap 2
218437 Hex JaM Nut, 5/016 N.C. I
103321 LockwasHER, 3/8" 3
138675 Set Screw, 5/16 x 1-1 /4", Heaoiess (OvaL PoinT) \

giL6 pax 3 |Cross SHAFT BRACKET wiTH PIn, 45391 D TDBKM 5874 uP |
179842 Cap Screw, 3/8 x 1-3/8" N.C. Hex Heap TDBKM 5874 o 26035 I
179849 Cap Screw, 3/8 x 2-1/2" N.C. Hex Hesp 2
218437 Hex Jam Nur, 5/16" N.C. |
103026 Hex Nut, 3/8" N.F. TDBKM 26036  up
103321 LockwAsHER, 3/8" 3
138675 Set Screw, 5/16 x 1-1/4", Heapress (OvaL Point) I
1}8355 D 4 | Governor CONTROL LEVER STOP SPRING TDBKM 501 710 5873 |

842} px 5 |Govegrnor ConTROL LEVER WITH Pins, 25115 D ano 54971 D

(oroER 645TL D) TDBKM 501 To0 5873 1
U4 T DAX 5 | GoverNor ConTROL LEVER WITH Pins, 25115 D, 54371D anp
103372 TDBKM 5874 ue I

52178 D 5 |Governor ConTROL LEVER wiTH Pins, 25115 D anp 54971 D (Oroer 64574 D) |
18356 D 6 | Governor ConTrROL FRICTION Disc ' 2
54085 D 7 |Governor ControL Disc (StaTionary) TDBKM 501 to 5873 !
64543 D 7 |Governor ConTrOL Disc (Stationary) TDBKM 5874 ue I
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DIESEL ENGINE

. NE;RB;R 'LE‘_:' DESCRIPTION SERIAL NUMBER ‘ R;:‘b
STARTING MECHANISM AND GOVERNOR CONTROL—Continued
Glishs D 8 |Low IbLE PoppeT SPRING TOBKM 5874 ue [
6649 D 9 | Governor ConTroL FRICTION Disc RETAINER, |NNER |
48358 10 | Governor ConTroL FrRICTiONM SPRING |
. 148359 D I GoverNOR CoNTROL FRICTION SPRING Nut |
Ehshl p 12 |Low IpLE PopPET TDBKM 5874 ue |
52173 D 13 | ConTroL Cross SHAFT |
52176 DC |4 | ConTrROL SHAFT RETURN SPRING I
52626 D |5 | Cross SHAFT Jaw Lever (OPTioNAL wiTh 262607 RI) i
. 262607 R I5 | Cross SHAFT Jaw LEVER (OPTionaL wiTH 52626 D) I
56104 D 16 | STARTING VALVE CROSS SHAFT OPERATING ROD ADJUSTING YOKE
(opTioNaL wiTH 56391 DX awp 262561 RI1) |
103325 Hex NuT, 5/16" N.F. I
56391 px 16 |STARTING VALVE CrOSS SHAFT OPERATING ROD ADJUSTING YOKE
(0PTioNAL wiTH 56104 D anp 262561 RI1) |
103325 Hex Nut, 5/16" N.F. I il
262561 RII 16 | STARTING VALVE CROS5 3HAFT OPERATING ROD ADJUSTING YOKE
(opTionaL wiTH 56104 D ano 56391 DX) |
103325 Hex Nut, 5/16" N.F. I
103495 17 STARTING VALVE CROSS SHAFT OPERATING Roo YokKE PIN |
107762 cotter Pin, 3/32 x 5/8" I
. 103340 18 | Governor ConTROL ROD PIN WASHER I
103495 19 | GoverNOR LEVER PIN I
107762 CoTTER PiN, 3/32 x 5/8" 2
5119'{1 D 20 | Governor CoNTROL LEVER PIN |
103372 CotTer Pin, 3/32 x 1/2" I
55181! DAX 2l GOVERNOR CONTROL Rob WiTH WeLDED Enp (USED WiTH BoScH INJECTION PUuMP) |
218437 Hex JaM Nut, 5/16" N.F. 2
62955 pX 21 |Governor ConTrRoL Ron (USED WiTH IH INJECTION PumMP) |
ATE! HEx Jam Nut, 5/16™ N.F. 2
261650 RI 22 | GoverNor ControL Rop SPRinG (WiLL Work For 64996 D anp
g4 125 D) 2
261690 RI1 23 | Governor ConTroL Rop Trunnion (WiLL Work For 52640 DA) I
48354 b 2l |Governor ConTROL LEVER STOP TDBKM 501 1o 5873 |
. 25115 D 25 |Governor ConTrROL DOWEL PIn |
l1539I D 26 FrRicTion ConTrROL Disc Pin TDBKM 5874 up |
20566 D 27 | Cross SHAFT Jaw LEVER PIN |
103025 Hex Nut, 5/16" N.F. 2
103320 LockwasHER, 5/16" 2
8372 DAX 28 | Cross SHAFT LATCH BRACKET WITH PIN, 52623 D I
179839 cap Screw, 3/8 x 1" N.C. Hex HEap |
218438 Hex Jam Nut, 3/8" N.C. I
103321 LoCKWASHER, 3/8" !
106852 SeT SCReEW, 3/8 x I-1/2" N.C. HEapLESS (FLAT POINT) I
52623 D 29 | CRoss SHAFT LATCH SPRING PIN 2
52621 DX 30 | Cross SHAFT LaTtch wiTh PiN, 52623 D I
52622 D 31 | Cross SwAFT LATCH PIN |




DIESEL ENGINE

i Bk DESCRIPTION SERIAL NUMBER e
STARTING MECHANISM AND GOVERNOR CONTROL —Continued
52748 p 32 | CArBURETOR CONTROL LINK |
107761 CotTer Pin, I/16 x 5/8" I
103339 WASHER, 9/32" |.D. x 5/8" 0.D. x No. 16 GA. I
5[068 D 33 STARTING VALVE CrROSS SHAFT OPERATING RoD YOKE PIN |
107762 coTTer Pin, 3/32 x 5/8" |
52746 DX 34 | SrarTiNG VALVE CROSS SHAFT OPERATING RoD I
103325 HEx Nut, 5/16" N.F. I
258345 RYI 34 | sTarTinNg VaLVE Cross SuaFT OPeraTinGg Roo (OPTionaL wiTH 262563 R9T) I
262563 R91 | 34 | StarTing VaLve Cross SwaFT OPErATING Rop (OpTiowaL with 258345 R9I) I
Q 1537 35 FoLLows REFERENCE No. 36
52625 D 36 | CRoss SHAFT Jaw I
103385 CoTTer Pin, 1/8 x " I
218437 Hex Jam Nut, 5/16" N.C. |
102833 SET ScrEW, 5/16 x I-1/4" N.C. HeaoLess (Do Point) I
Q1537 WASHER, 21/32" 1.D. x |" 0.D. x No. 12 Ga. ]
526214 D 37 | Cross SHAFT LATCH SPRING I
GUsTh D 39 |Governor Control, Compiere (WiLi Work ror 8424DX or 8r25 DB) TDBKM 501 1o 5873 1




DIESEL ENGINE

AR REre DESCRIPTION SERIAL NUMBER R:g"n
STARTING MECHANISM AND GOVERNOR CONTROL—Continued
Gisks D 8 Low JoLE POPPET SPRING TOBKM 5874 ue |
6649 D 9 | Governor CONTROL FRICTION DIsSC RETAINER, |NNER
48358 b 10 | Governor ControL FricTion SPRiING
48359 o 1 | Governor CoNTROL FRICTION SPRING NuT
Ghsil D 12 |Low IbLE PoppeT TOBKM 587U ue I
52173 D 13 | ControL Cross SHAFT
52176 DC I4 | ConTROL SHAFT RETURN SPRING
52626 D 15 | Cross SwAFT Jaw Lever (OPTIONAL WITH 262607 RI) I
262607 R1 15 | Cross SHAFT Jaw LEvEr (OPTionaL wWiTH 52626 D)
56104 D 16 | STARTING VALVE CROSS SHAFT OPERATING ROD ADJUSTING YOKE
(opTionaL wiTH 56391 DX anp 262561 RII) I
103325 Hex NuT, 5/16" N.F, |
56391 px 16 STARTING VALVE CrROS5 SHAFT OPERATING ROD ADJUSTING YOKE
(OpTionaL wiTH 56104 D ano 262561 R11)
103325 Hex NuT, 5/16" N.F. !
262561 RI1 16 | sTarTinNGg VALVE CROsS SHAFT OPERATING Rop ADJUSTING YOKE
(opTionaL wiTH 56104 D ano 56391 DX) !
103325 Hex Nut, 5/16" N.F. |
103495 I7 | STARTING VALVE CROSS SHAFT OPERATING RoD YOKE PIN |
107762 CoTtEr Pin, 3/32 x 5/8"
103340 18 | Governor CoNTROL ROD PIN WASHER
103495 |9 | GoverNorR LEVER PIN
107762 CoTTER PIN, 3/32 x 5/8" 2
54971 D 20 | Governor ConTROL LEVER PIN
103372 CoTTER PIN, 3/32 x | /2" I
55184 DAX 21 | Governor ControL Rop wiTH WeLpEp Enp (USED WITH BOSCH INJECTION Pump)
218437 Hex Jam Nut, 5/16" N.F. 2
62955 pX 2| |Governor ConTrROL Rop (Useo WwiTH |H INJECTION Pump)
114493 Hex Jam Nut, 5/16" N.F. 2
261650 R 22 | GovernorR ConTrRoL Rop SPrinG (WiLL Work For 6L996 D Ano
54125 D) 2
261690 RI1 23 | Governor ConTRoL Rop TRunnion (WiLL Work For 52640 DA)
48354 p 2} | Governor CoNTROL LEVER STOP TDBKM 501 To 5873
25115 D 25 |Governor ConNTROL DoweL PIN
45391 D 26 |Friction ConTRoL Disc PIN TDBKM 5874 up
20586 D 27 | Cross snaFT Jaw LEVER PIN !
103025 Hex Nut, 5/16" N.F. 2
103320 LoCKWASHER, 5/16" 2
8372 DAX 28 | cross suart LaTch BrackeT wiTH PIN, 52623 D
179839 Cap Screw, 3/8 x I" N.C. HEX HEAD
2184308 HEX Jam NuT, 3/8" N.C.
103321 LockwAsHER, 3/8"
106652 Set Screw, 3/8 x I-1/2" N.C. HeapLess (FLaT PoinT)
52623 D 29 | Cross SHAFT LATCH SPRING PIN 2
52621 DX 30 | Cross SuaFT LaTcH wiTH PIN, 52623 D
52622 D 31 | CrRoss SHAFT LATCH PIN




DIESEL ENGINE

Al e DESCRIPTION SERIAL NUMBER Skl
STARTING MECHANISM AND GOVERNOR CONTROL —Continued
52748 p 32 | CARBURETOR CONTROL LiNK |
107761 CotTer Pin, 1/16 x 58" T T
103339 Washer, 9/32" 1.D. x 5/8" 0.D. x No. |6 GA. I
51068 D 33 | STARTING VALVE CROSS SHAFT OPERATING ROD YOKE PIN |
107762 CoTTER PIn, 3/32 x 5/8" '
5271#6 DX 3llr STARTING VALVE CrOSs SHAFT OPERATING Rob |
103325 Hex Nut, 5/16" N.F. I
258345 R9I 34 | StarTing VALVE Cross SHAFT OPerATING Roo (OPTionAL wiTH 262563 ROI) I
262563 RII 34 | StarTing VaLve Cross Swart OperaTing Roo (Opriowal with 258345 R9I) \
Q 1537 35 | FoLLows ReFerence No. 36
52625 D 36 | CrRoss SHAFT Jaw |
103385 CotTer Pin, I/8 x | I
218437 HEx Jam Nut, 5/16" N.C. i
102833 SET ScrRew, 5/16 x 1-1/4" N.C. HeaoLess (Doc Point) |
Q 1537 WASHER, 21/32" 1.D. x I" 0.D. x No. |12 Ga. !
52624 D 37 | CRoss SHAFT LATCH SPRING |
&457% D 39 |Governor ControL, CoMpLeTe (WiLe Work ror 8U2UDX or 8525 DB) TDBKM 501 to 5872 |

&2
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DIESEL ENGINE

TBKM 501 to 26533
Magneto ignition, not
magneto ignition attachment
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MANIFOLD AND EXHAUST PIPE

52649 D EXHAUST MANIFOLD GASKET

8277 bX LAHAUST MANIFOLD wWITH 2 Stubs, 46202 D AND PLug, 37219 D

46202 D EXHAUST PIpe STup

52519 D INTAKE ManiFOLD EnD Cover, REAR (MasNETO [aNiTION ONLY)

(NoT MAGNETO TGNITION ATTACHMENT) TDBKM 501 To 26533 |

179195 Cap Screw, |/ x 3/4" N.C. HEx Heap |
103025 Hex Nut, 5/16" N.F. I
103319 LOCKWASHER, | /4" 1
103020 LockwASHER, 5/16" I
263312 RI INTAKE MANIFoLD Enp Covery REAR (For UNiTs EQUIPPED WITH

BATTERY 1GNITION OR MAGNETO laniTion ATTachMenT 263730 R91) TDBKM 26534 ue

179800

cap Screw, 1/4 x 1-3/8" N.C. Hex Heao

|
hh6186 Correr Wasker, I/MA™ 1.D. x 1/2" 0.D. x No. 18 Ga. !
54909 H Corper Wasuer, 21/64" 1.D. x 5/8" 0.D. x No. 18 Ga. 1
103025 Hex Nut, 5/16" N.F. I
52520 DB INTAKE MANIFoLD END COVER GASKET 2
52653 D MANIFOLD BUTTERFLY VALVE 2
ScrRew, No. 8 - 32 x 1/2" N.C. OvAL HEAD TDBKM 501 To 3622 Y

228148 MANiFoLD BuTTERFLY VALVE Screw (WiLL Work For 48716 H anp
256271 R1) TDBKM 18569 up Y
52836 DX ManIFoLD CONTROL SHAFT, REAR WITH LEVER |
52650 DA INTAKE MANIFOLD GASKET 2
52654 D ManiFoLp ControL LEver (OPTionaL wiTh 263030 R31) 1
263030 R MaNiFoLD ConTROL LEVER (OPTIONAL WiTH 52654 D) 1
56527 D MANI FOLD BAFFLE TDBKM 501 70 26533 2
2

53083 D

Mani FoLD CONTROL SHAFT SEAL
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DIESEL ENGINE

N::;ER F:quF.- DESCRIPTION SERIAL NUMBER H:g,‘n |
MANIFOLD AND EXHAUST PIPE — Continued
G 1988 12 |Air CLEANER PIPE STup o
220068 Hex Nut, 1/2" N.C. 2
103323 LockwazsHER, |/2"
263324 R93 13 INTAKE MANIFOLD SHAFT Anp CoutacsT (FRONT) WiTH Disc,
265913 RYI ano Everer, 188664 TDBKM 26534 up I
52835 DX 13 | INTAKE MANIFoLD CoNnTRoL SHAFT (FRONT) WiTH LEVER TDBKM 501 To 26533 I
1h23h River, | /8 x 3/16" Rouno Heao (Brass) 1
56107 D 4 | INTAKE ManiFoLp ConTROL 5PRING (WiLL Work Fom 50696 D) 2
263318 R1 15 | InTake MawiFoLp ConTRoL SPRING STUD TDBKM 26531 up 2
54564 D 15 INTAKE MA#IIFOLD CONTROL SPRING STUD TDBKM 501 To 26533 2
103025 Hex Nut, 5/16" N.F. 2
103320 LOCKWASHER, 5/16" 2
42739 DA 16 | INTAKE MANIFOLD CONTROL LEVER PIN I
10302} HEx Nut, |/4" N.F. I
1 1L 6ol 16A LOCKWASHER, | /4" |
172545 17 | INTAKE ManiFoLD EXPANSION PLug, | 2
8220 p 18 | ExHAUST PipE |
19963 D 19 | ExxausT Pipe Stun Nut (Oroer 64504 D) TDBKM 501 7o 1797 2
6450l D 19 Hex Nut, 7/16" N.C. (WiLL Work For 19963 D) TDEKM 1798 ue 5
50705 D 20 | CARBURETOR S5TuD b
256632 RI| 21 | InTAKE ManiFoLp, CompLeTE (WiLL Work For 8526 DBX) TDBKM 501 To 26533 I
220065 Hex Nut, 5/16" N.C. 2
102390 Screw, 5/1€ x 3/4" N.C. Rounp PoInNT (HEADLESS) 2
263309 RI3 21 | INTAKE MANIFOLD, COMPLETE TDBKM 26534 up I
263330 RI 22 | Pan Heap Screw, No. 10-32 N.F. x I" (Brass) (Batrtery leniTion
ONLY) TDBKM 26534 up 2
263356 R! 22 | Pan Heap Screw, No. 10-32 N.F. x 5/8" (Brass) (MaenETo leniTion
ATTACHMENT OnLY) TDBKM 26534 ue I
263328 RI 23 | SwiTcH ContAcT BLADE (BATTERY leNITION ONLY) TDBKM 26534 ue !
263358 RI 23 | MacNETO GROUND ING BLADE (MAGNETO IGNITION ATTACHMENT Oniy)  TDBKM 26534 ue [
263327 RI 2l | switcn Contact BLaoe TDBKM 26534 up
263325 R2 25 | SWiTcH BLADE MouNTING STRIP TOBKM 26534 up
263311 RI 26 | INTAKE MANIFOLD Ewnp Cover, Front (Orper 263311 RI2 oRr
263345 R92) TDEKM 26530 up
263326 RI 27 | TemminaL InsuLaTor (BATTERY lauiTion ONLY) TDBKM 26534 ue 2
263357 RI 27 | MAGNETO GROUNDING SLEEVE (MAGNETG [GNITION ATTACHMENT OnLy) TDBKM 26534 ue |
263329 R1 28 | FLAT Rounp HoLe WasHer TDBKM 26534 up 2
138473 29 | LockwaSHER, No. 10 EXTERNAL TOOTH TDBKM 26534 ue 2
120614 30 | Hex Nut, No. 10-32 (Tvee "F") TDBKM 26534 ue 8
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DIESEL ENGINE

s ey DESCRIPTION SERIAL NUMBER REaS
MANIFOLD AND EXHAUST PIPE —Continued
263311 RI2 31 | INTAkE ManiFoLp Eno Cover (Front), CoMpLeTE
(BaTTERY lGNITION ONLY) TDBKM 26534 up |
179800 Cap Screw, I/ x 1-3/8" N.C. Hex Heap I
446186 Coprer Washem, 14" I.D. x 1/2" 0.D. x No. I8 Ga. L
54909 H CopPeR WAsHER, 2-1/64" 1.D. x 5/8" 0.D. x No. 18 Ga. I
103025 Hex Nut, 5/16" N.F. I
1206 14 Hex Nut, No. 10-32 (Tvee "F") 2
138479 LockwASHER, No. [0 EXTERNAL TooTH 2
263345 RO92 31 | INTAKE MantFoLp Eno Cover, Front (For MAGNETO [GNITION
ATTACHMENT OnLY) TDBKM 26534 up I
179800 car screw, |I/4 x 1-3/8" N.C. I
103025 Hex Nut, 5/16" N.F. I
12061 Hex Nut, No. 10-32 (Tyee "F") ]
103319 Lockwasher, | /4" I
103320 LockwasHER, 5/16" I
138479 LockWASHER, No. 10 ExTERNAL TooTH (CapMium PLATED) |
525Ill D 32 JaNITION CUTOUT SWITCH INSULATING PLATE TDBKM 501 To 26533 2
11050k Screw, No. [0 - 24 x |™ Rouno Head I
106497 LockwASHER, No. 10 I
Q 102 WasHer, 13/64" 1.D. x /2" 0.D. x No. I8 Ga. I
52515 DA 33 leN1T10N CUTOUT SWiTCH CONTACT AND TERMINAL PLATE, ComPLETE TDBKM 501 1o 26533 |
100762 Screw, No. 10 - 32 x | /4" Rounp Heao I
106497 LocKwaSHER, No. 10 |
12587 RI RIVET, No. 12 x 5/16" Rounp HEAD 2
52519 D 314 INTAKE ManiFoLD Enp CoVER, FRONT (MAGNETO TaNITION ONLY,
NOT MAGNETO IGNiTION ATTACHMENT) TDBKM 501 To 26533 1
179795 car Screw, 1/4 x 3/4" N.C.
103025 Hex Nut, 5/16" N.F. 1
103319 LockwAsHER, 1/4" !
103320 LockwAsHER, 5/16" I
188527 PLaIN EvELET, Br., 1/8 x I/4" (Useo on INTAKE MANiFoLD ConTROL
SHAFT) 2
188667 PLain EveLeT, Br., /M x I/4" (Useo oN INTAKE MaNIFoLo CoNTROL
SHAFT) [
37219 D DrRAIN HoLE PLus 1
260872 RI ExHAUST MANIFOLD STup NuT 6
260872 RI INTAKE MaNIFoLD STub NuT L
263308 RII Russer CoATED CABLE CLIP (For 1/2" BoLt)
Yhe21 PLAIN WAsHER, (/16" 1.D. x 7/8" 0.D. x 1/16" I
265913 RII Disc wiTH EYELET, IBB6GH (FronT MaNIFOLD SHAFT aND ContacT) TDBKM 26534 up |




DIESEL. ENGINE

STARTING PRIMER AND CONTROL
(TDBEM 501 to 3559)

h2215 D | | Priver NuT 2
54106 D 2 | PRIMER BRACKET I
179837 Car Screw, 3/8 x 3/M" N.C. HEx Heap 2
103321 LockwasHer, 3/8" 2
h???? D 3 PriMER ConTROL Rob END
shéoh p 4 |PriMER Boby Tuse Nut I
54697 D 5 |PrRiIMER PLUNGER RoD NuT 1
54695 DA & | PRIMER PLUNGER, COMPLETE |
8573 DX 1 |PriMER Boby wiTH TUBE !
57293 D 8 |[PriMEr CHECK VALVE BaLL 2
54709 D G | PriIMER CHECK VALVE SPRING E
5J4?IO D 10 PrIMER OUTLET CHECK VALVE RETAINER |
54708 p I PRIMER INLET CHECK VALVE RETAINER I
shég2 DA 12 | StarTiNg PriMER, CompLeTe (OPTionaL wiTH 53136 D) I
SJ-HOS DX 13 PriIMER PIPE, REAR wiITH NuTs, 36{)92 D |
50683 D I4 | PrIMER SPRAY PIPE FLBOW 2
36092 D 15 | PriMER Pipe NuT L
sh107 DX 16 [PriMer Pipe, FRONT wiTH 2 Nuts, 36092 D I
50683 DX IT |PriMER SPRAY PiPE ELBOW WITH NuT, 36092 D 2
54109 DAX 18 |Primer INLET Pipe wiTH 2 NuTs, 25038 HA [
25038 HA 19 |Primer INLET Prpe NuT 2
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\
o DIESEL ENGINE "
' Numser | REE | s, DESCRIPTION SERIAL NUMBER oo
STARTING PRIMER (Imperial Brass Mfg. Co.)
£0 200 D | 4 | 473 PriMir B0DY TuBE NuT |
| \
| !
5% 384 p ; 5 27075 PRiMER PLUNGER |
‘ HEX NuT, No, 10-32 (Caomiun PLATED) |
59. 388 D i 431 73-3 Priver Booy WiTH Tuse
1
29 336 D | 3 i 194 PRIMER CHECK VALVE BaLL, 3/16" DiaucTeR 2
i
- =
59 200 Db | 9 | 118y PRIMER CHECK VALVE SPRING 2
|
59 U39 D I 10 31734 Primen OUTLET CHECK VALVE Bony ]
_ ‘.
59 387 D I h3173-2 PRIMER |NLET CHEGK VALVE Bopy |
53136 D |12 L3173 STARTING PRIMER, COMPLETE (Qp7ionaL WiTH S4 632 DA) ]
36 092 D 15 23735 PRiMER PIPE NUT 2
25 033 HA 15 28730 PrRIMER INLET PIPE NUT |




DIESEL ENGINE

TDBKM 501 to 8680
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CARBURETOR, INTERNATIONAL MODEL F-8
(For Starting on Gasoline)




DIESEL ENGINE

N

N:‘:‘RB;R F::::_' DESCRIPTION SERIAL NUMBER R:gb
CARBURETOR, INTERNATIONAL MODEL F-8
(For Starting on Gasoline)
53873 DA | | CarBurETOR, CoMpLETE (OmDER 59099 DB) TDBKM 501 1o 2276, Not () |
103320 Hex Nut, 5/16" N.F. I
103025 LockwasHER, 5/16" 4
53873 DB | | CarBURETOR, Compieve (OroER 59099 0B ) TDBKM 2277 To 2546, aLso(¥) |
103320 Hex Nut, 5/16" N.F. i
103025 LockwASHER, 5/16" 4
53873 DH | | CarBURETOR, CoMpLETE (WiLL Work For 53873 DC ano DD) TDBKM 2567 ue, Acso® ano A |
103320 Hex Nut, 5/16" N.F. b
103025 LockwasHER, 5/16" Y
59099 DC | | carsureTor, CompLeTe (WiLL Work rFor 53873 DA anp DB) TDBKM 501 To 2566
53459 DA ? | CARBURETOR GASKET
25038 HA 3 | CarBURETOR DRAIN TuBE NUT TDBKM 2567 ue, ALso (1) I
58858 DX 4 | carsureTOoR DRAIN TUBE WwiTH Nut, 25038 HA
{oroER 263512 RII) TDBKM 2567 1o 25874, ALso@ I
58659 DX } [ Cassuretor DRAIn Tuee wiTH Nut, 25038 HA TOBKM 25875 ue
263512 R9I 4 | CarBURETOR DRAIN Tuse FiELp Service Packace (Cons|sTs of
Tuee 580859 DX ano Cuip, 50821 D) (WiLL Work For
58858 Dx) TDBKM 2567 to 25874 |
61338 D 5 | Primer ConnECTION PLUG TDBKM 3560 up I
25038 HA 5 | PrRimer INLET Tuse Nut TDBKM 501 1o 3559
51704 D € | CarBURETOR DRA (N Tusz CLip TDBKM 2567 o 25874, ALso(d)
"J-OBE\ D [4 CARBURETOR DRAIN Tuee CLiP TDBKM ?5875 uP |
50843 DX 7 | CARBURETOR DRAIN TROUGH TDBKM 2923 up
50807 D 8 lAIR VALVE COLLAR TDBKM 501 To 8680
53875 DA 9 |are vaLve TDBKM 501 To 8680 |
250097 R 9A | AR VaLvE TDBKM 8681 ue |
250098 R 9B | AlR VALVE SPACER ToBKM 8681 up
120217 LockwASHER, No. [0
120216 Screw, 10-32 x |/2" SLoTTED FILLISTER HEAD
56537 DAX 10 | STARTING SHUTTER SHAFT, LONG WITH LEVER
45148 p Il |STARTING SuuTTER DUST Seal ReTAIRER 2
45149 p 12 |STARTING SHUTTER DUST SEAL 2
56542 DX 13 | STARTING SHUTTER TDBKM 501 to 26525
356850 R11 I3 | STARTING SHUTTER TDBKM 26526 up I
56538 DAX 1% | STARTING SHUTTER SHAFT, SHORT WITH LEVER
27452 D 16 | AR VALVE SPRING TDBKM 501 To 8680 |
53840 D IT | AR VALVE GuipE TDBKM 501 To 8680
121223 CoTTER Pin, 1/16 x 3/4" (CapMium PLaTED)
45110 D 18 | starTing LEVER STOP PIN 2
46184 p 19 |FricTion SPRING BaLL, 3/16" DIAMETER I
L6059 D 20 STARTING LEVER FRICTION SPRING |

®TDBKM 678, 729, 916, 917, 941, 943, 946, 977, 102k, 1031, 1033, 1L, 1125, 1i{7, 1214, 1272, 1273, 1303, 107,

ish6, 1786, 1813, 1867, 1957, 2086, 2103, 2149, 2266, 2272, 2310, 2317, 2376.

) ToBKM 727, 2043, 2197, 2200, 2201, 2862, 2865, 2874, 2878, 2888, 2899, 2901, 2902, 290k, 2906, 2907, 2908,

2910, 2912, To 2916, INCLUSIVE,

A.TDBKM 727, 2043, 2197, 2200, 2201,

() TDBKM 877, 908, |74, 1386, 1905, 2265,
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DIESEL. ENGINE

N:;’:;EH F:uf:_‘ DESCRIPTION SERIAL NUMBER ot
CARBURETOR, INTERNATIONAL MODEL F-8—Continued
(For Startina on Gasoline)
31636 D 21 | STARTING SHUTTER SCREW e |
50802 D 22 |CARBURETOR DRAIN PIPE CONNEGCTOR TDBKM 2567 up, ALgQ@ |
58835 D 23 | Air VaLve ConrroL PLuc (WiLL Work ror 53342 D) TDBKM 2277 up, ALso(® |
27445 pB 24 | DriP HoLe FiLLER TDBKM 2567 ue, ALso (X) !
50803 D 25 | FueL INLET TuBE |
32606 DA 26 | FueL BowL GASKET I
47hos3 o 27 |Air VALVE ConTROL SHAFT CROSS PIN TDBKM 50| To 2276, Not (¥) I
32896 D 28 | PRIMER [NLET TuBE GLAND TDBKM 501 To 2276, not () I
24703 DA 29 | Air VALVE CONTROL SHAFT PACKING TDBKM 501 10 2276, noT (%) |
50814 D 30 | AR VALVE CONTROL SHAFT RETAINER TDBKM 501 To 2276, not (¥) I
53843 D 31 | AR VALVE CONTROL SHAFT TDBKM 501 70 2276, not (®) i
53642 D 32 | AIr VaLve ConTroL, CowpLeTE (Oroer 58835 D) TDBKM 501 To 2276, Not (¥) \
32604 D 33 | FLoaT Lever SpAcer [
25948 b 34 | FLoat Lever Pivor SGREW GASKET ]
32578 D 35 |FL0AT LEVER SPRING, UPPER LEAF |
325771 D 36 FLoAT LEVER SPRING,- LOWER LEAF |
51650 R9| 37 | FLoaT with FErRruLE (WiLL Work For 32572 DAX) |
32579 D 39 FLOAT LEVER i |
12287 RI Screw No. 4-36 x 7/16" Rounp Heap (Cabmium PLaTED) | I
251652 R9I 4O | FLoaT anp Lever, CompLeTE (WiLL Work For 53079 D) ]
5051 DX 1 | FueL BowL wiTh LEVER SPacer, 32604 D (OprionaL wiTH 9390 DX) |
9390 DX | 41 [FueL BowL witH Lever Spacer, 32604 D (OpTronaL wiTh 5051 DX) !
12 1 Tk LOCKWASHER, No. 12 (CapMium PLATED) 5
132203 Screw, No. 12 - 24 x 7/8" FiiLisTer Hean (CABMIUM PLATED) 5
58840 DX 42 | CarsureTor DralN Cock Booy 64932 D with Stew, 64536 D ano
Lock Nut, 58837 D (WiLL Work For 2GUOT D or 9983 TE) I
58837 D 43 | CareureTor DrA1n Cock Lock NuT TDBKM 2892 up I
64536 D 4y | CarBURETOR DRAIN Cock STEM TDBKM 2892 up I
64932 D Uhp | CareureTor DrAIN Cock Booy TDBKM 2392 up |
67942 D L4A | carBURETOR DRAIN Cock Boby TDBKM 501 To 2391 |
32582 D 45 | Locking SHAFT CAM |
352352 RI U6 | Lock ine SraFT BEARING Lock (WiLL Work For 58836 D) I
51735 D 47 | Lockine SHAFT BEARING !
32588 D 48 | Locking SHAFT DusT SEAL 2
32587 D 49 | LockinG SHaFT Dust SEAL RETAINER I
32586 D i 50 | Locking SHAFT DusT SEAL SPRING !
51732 D 51 LockING SHAFT AND LEVER, COMPLETE |
137130 Cotter Pin, 1/16 x 7/16" !
120622 Hex Nut, No. 8 - 32 N.C. (CapoMium PLATED) |
121841 LocKwASHER, No. 8 (CapbMium PLATED) |
103339 Washer, 9/32" 1.0. x 5/8" 0.D. % No. 18 GA. I

RO TOBKNM 678, 129, 916, 917, 941, M3, 946, 977, 1024, 1031, 1033, I111, 1125, 1177, 1214, 1272, 1273, 1303,

1ho7,

1546, 1766, 1613, 1867, 1957, 2086, 2103, 2149, 2266, 2272, 2310, 2317, 2376.

() ToBKM 877, 908, 1174, 1386, 1905, 2265.
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DIESEL ENGINE

s | o S
CARBURETOR, INTERNATIONAL MODEL F-8—Continued
(For Starting on Gasoline)
8479 pBX 52 | CarBURETOR Boby, ComPLETE TDBKM 2567 up, aLso(X) |
59097 D 52 | CarsureTor Booy, CoMpLeTE (WiLL Work For 8479 DAX)  TDBKM 501 1o 2566, no1 (X | -
53837 Dx 53 |METERING NozzLE

55660 DA 54 | METERING WELL

32576 DX 55 | FLoaT Lever PIvoT AND ScREW

32581 DXB 56 | NEEDLE VALVE AND CAGE wiTH GaskeT, 25948 D

59241 D 57 |Meeoie Vaive Cace Gasker (.050-.056) (WiiL Work For 25948 D) I
12175k 58 1

132203 59 || FoLLows Rererence No. 41

18377 D 60 | STRAINER SCREEN GASKET

29902 DX 61 | STRAINER SCREEN RETAINER WITH SCREEN

35691 DA 62 | FueL Bowr, CompLeTe (WiLL Work ror 55744 D)

£0217 D FIELD IMPROVEMENT PACKAGE FOR AbDING CARBURETOR DRAIN TUBE

. AND CHANGING CARBURETOR To 53873 DE TDBKM 501 vo 2917, not (3) |

357405 RII CoLp STarTinNG CHOKE FIELD IMPROVEMENT PACKAGE, COMPLETE
(For LisT of PARTS SEE '"DETAILS OF AssemaLy') TDBKM 50( ro 26525 I

® TDBKM 678, 729, 916, 917, 9%I, 943, 946, 977, Io2k, 1031, 1033, LiLl, 1125, VIYY, 1214, 1272, 12]3, 1303, 1407,
I546, 1786, 1813, 1867, 1957, 2086, 2103, 2149, 2266, 2272, 2310, 2317, 2376.

@ ToBKM 27, 2043, 2197, 2200, 2201, 2862, 2865, 2874, 2878, 2888, 2899, 2901, 2902, 290, 2906, 2907, 2908,
2910, 2912, To 2916, INCLUSIVE,




DIESEL ENGINE
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FUEL INJECTION PUMP, NOZZLES, PIPES, GEAR AND CONNECTIONS
(For Engines equipped with Bosch Fuel Injection Pump)

TDBKM 4241 up

B-772C
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DIESEL ENGINE I§I
N::.‘:.;R FLE;_' DESCRIPTION SERIAL NUMBER R:c?'b l
FUEL INJECTION PUMP, NOZZLES, PIPES, GEAR AND CONNECTIONS
(For Engines equipped with Bosch Fuel Injection Pump)
52071 DX | INJECTION PIPE WITH 2 NuTs anp 2 Wasuers (Mo, | CyLINDER) TDBKM 501 To 17228 |
257583 RI| | | IngECTioN PIPE, CoMPLETE (No. | CYLINDER) TDBKM 17229 To 2 1000 |
261374 RIT | INJECTION PIPE, WITH 2 SLEEVES, 250610 R2 anp 2
Nuts, 250617 RI (No. I CvLinDER) TDBKM 21001 up 1
52072 DX 2 | IngecTion Pipe WiTH 2 NuTs anp 2 Waskers (No, 2 CyLiNDER) TDBKM 501 To 17228 |
257584 R 2 | INJECTION PIPE, COMPLETE (No. 2 CYLINDER) TDBKM 17229 to 21000 |
261375 R 2 INJECTION PiPE, WITH 2 SLEEVES, 250610 R2 anD 2
Nuts, 250617 Rl (No. 2 CyLinper) TDBKM 21001 up |
52073 DX 3 INJECTION PIPE WITH 2 NuTs AMD 2 WASHERS (No. 3 CvyLINDER) TDBKM 5C1 To 17228 |
257585 RI11 3 INJECTION PIPE, CoMpPLETE (No. 3 CYLINDER) TDBKM 17229 7o 21000 | i
26i376 R11 3 | InJEcTiON PiPe, WiTH 2 SLEeves, 250610 R2 anp
2 Nuts, 250617 R1 (No. 3 CyLinDER) TDBKM 2100] up
52074 DX b | IngEcTiON PIPE WiTH 2 NuTs anp 2 WasHers (No. b CviinoeRr) TDBKM 501 To 17228 I
257506 RI1 4 | InvecTion PIPE, CompLETE (No. 4 CYLINDER) TDBKM 17229 to 21000 |
261377 RI11 L [ invection Pipe, wiTh 2 Steeves, 250610 R2 ano
2 Nuts, 250617 Rl (No. U CriLinper) TDBKM 21001 up
52070 D 5 |SET oF FUEL INJECTION PIPES, COMPLETE TDBKM 501 To 17228 |
257596 R9| 5 | SET oF FUEL INuECTION PIPES TDBKM 17229 10 21000 )
261378 RII 5 |Set oF FueL InvEcTion Pires, CoMPLETE TDBKM 21001 up |
52612 D 6 | NozzLeE FITTING TDBKM 501 To 17228 4
181379 Cap Screw, 3/8 x 2" N.F. Hex Heap 8
257576 RI 6 NozzLE FITTING TDBKM 17229 1o 21000 y
260876 R21 €& |Nozzie FiTTing wiTH Rine, 268038 R1, Screen, 264037 R92,
AND SEAL, 250608 RI TDBKM 21001 up 4
32493 D 7 | NozzLe BLEEDER VALVE I
264037 R92 7A | NozzLe Screew h
264038 RI 7B | NozzLe ScrEEN RETAINING RING I
250608 R1 7C [Nezzie Fittine Dust Seal TOBKM 21001 up L
37148 p 8 | Mozzie VALVE GASKET 12
3718 D A |NozzLE INJECTOR PLATE GASKET TDBKM 21001 up I
37150 D 9 | NozZLE VALVE SPACER ¥
37146 DA 9A [NozzLe VaLve Sering ]
37147 D 98 | NozzLe VaLve Nut 8
37152 pR |0 |NozzLE VALVE AND SPRING, COMPLETE h .
258025 R1 11 | Nozzie Ingectom PLate (WiLL Work For 43192 DB) TDBKM 501 To 21000 4
251673 R2 IT |NozzLe INJECTOR PLATE TDBKM 2 1001 up i
42766 D 12 | NozzLe Booy (ORDER 42766 DA anp 258025 R1) TDBKM 501 7o 17228 4
42766 DA 12 [NozziLe Boby TDBKM 17229 To 21000 }
260877 R1 7z |Wozzie Boov TDBKM 21001 up i
52613 DD 13 INJECTION NozZLE, COMPLETE TDBKM 501 To 17228 i
2568852 R91 13 | IngEcTiON Nozzre, CompLETE TDEKM 17229 To 21000 i
260875 RII 13 | INJECTION NOZZLE, COMPLETE TDBKM 21001 up it
42767 DA 14 | NozzLe Bopy GASKET TDBKM 501 1o 21000 n
21238 D |5 | NozzLe Boby RETAINER STup Nut 8
61208 D 16 | NozzLe Boby DusT SeaL TDBKM 3888 to 21000 N
46578 DA 17 | NozzLe Bopy RETAINER TDBKM 3888 To 21000 N
46578 DAX 7 | NozzLe Booy RETAINER wiTH DusT SeaLs, 61208 D ano 61209 D
(WL Work For 46578 D) TDBKM 501 To 3887 4
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DIESEL. ENGINE

LR i DESCRIPTION SERIAL NUMBER ' 558
FUEL INJECTION PUMP, NOZZLES, PIPES, GEAR AND CONNECTIONS—Continued
(For Engines equipped with Bosch Fuel Injection Pump)
61209 D 18 |NozzLe Booy ReTaIner DusT SeaL TDBKM 3888 up J o
LésT6 D 19 | GAskeT Nozzie Booy SPAcER TOBKM 501 1o 21000 8
260879 RI7 19 | PRe-CoMBUST I ON CHAMBER GASKET TOBKM 21001 up 8
53567 D 20 | Pre-CoMBUSTION CHAMBER TOBKM 501 7o 21000 ]
260578 R 20 | PRE-COMBUST ION CHAMBER TOBKM 21001 up )]
8000 DA 2| INJECT ION Pump GEAR Hub TDBKM 5674 up |
8000 DAX 21 | InuecTion Pump Gear Hus wiTH 3 Screws, 181364
(WiLL Work ror 8000 D) TDBKM 501 T0 5673 [ ! ‘
46583 oA 22 | FUEL INJECTION PuMP GASKET l | !
8231 DB 23 | INJECTION PUMP GEAR \ L
181364 CaP Screw, 3/8 x 1™ N.F. Hex Heao 3
a5kl MAcuine Screw, 3/8 x 1" N.F. Hex Heao (Secr Leckineg) TDBKM 17503 up 3
Lés8h D 25 | InuecTion PuMp GEAR TIMING INDICATOR TDBKM 17503 up
46584 px 25 | Invection Pump Gear TIMING INDICATOR WITH 3 Locks, 46250 D
(orper 259548 ROT) TDBKM 501 To 17502 i
2595118 RSH 25 InaecTion Pump GEAR TIMING INDICATOR WITH 3 MACHINE ScreEws, -
boel7h (Wi Womk For LE58h DX) TDBKM 501 To 17502
o7 9hh D 254 |FueL IngecTion Pump BoLT (For ENGINES EQUIPPED WITH NEW
TvPE CRANKCASE FRONT PLATE) TDBKM 501 To 42ho 2
131406 Acorn Nut, 3/8" N.C. 2
103341 Wasker, 13/32" 1.0, x 13/16" 0.D. x No. |6 Ga. 2
Lgsfz p 26 | FueL InJeECTiON Pump BoLT TDBKM 501 ro h2ho
60131 DB 26A | FUeL IngecTiON Pump BoLT TDBKM 501 To 420 3
TDBKM 42k 1o 4350 i
131406 Acorn Nut, 3/8" N.C, (RecuLARr) 2
52155 DX 27 | FueL FiLTeER To INJECTION PuMp PIPE WITH 2 NuTs,37165 D TDBKM 501 ro h2ko
37165 D 28 | FueL Piree Nut 6 -
51517 DX 29 FUEL FILTER To INJECTION PuMp PIPE ELBOW WITH NUT137J65 D
(PumMp Enp) TDBKM 501 vo Lzho
51517 D 30 |FueL FiLTER TO INJECTION PuMp PiPe ELsow (Pump Enp) TDBKM 501 to lzho
29698 D 31 | LuericaTing OIL OVERFLOW PIPE NUT TOBKM 1715 up
30402 DX 32 | LusricaTING OiL OveERFLow ELBow wiTH Nut, 29898 D TDBKM 1715 up I ]
59900 DX 32 | IngecTion Puup OverrFLow PiPe ELsow WITH NuT, 29893 D
(FieLDp CHANGE) TDBKM 501 To 714
30402 D 33 | LuBRICATING OiL OVERFLOW ELBOW TDBKM 1715 up
59900 D 33 INJECT loN PUMP OVERFLOW ELBow (FIELD CHANGE)
(WiLL Work For 59899 D) TOBKM 501 To |74 I
51337 DX 34 | IndecTion PuMP OVERFLOW PIPE wiTH Nur, 29898 D TDBKM 501 1o 1714 | _
54480 pAX 3k | IngecTion Pume OverFLow Pipe wiTh Nut, 29898 D TDBKM 1715 to 42ko
55901 DX 30 | IngecTion Pump OVERFLow PiPE with NuT, 29898 D (FieLo CHanee )TDBKM 501 1o 1710
52128 D 35 INJECTION PuMmp OVERFLOW PiPE CLIP !
37323 D 36 | Water TRAP TO FueL SuppLy PuMp Pipe ELsow (Pump Ewo) TDBKM 501 7o 42ko
37323 DX 37 | WaTER TRAP TO FUEL SupPLY PUMP PIPE ELBOW WITH NuT,37165 D

(Pump EnD)

TDBKM 501 to 4240
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DIESEL ENGINE

W o lAg DESCRIPTION SERIAL NUMBER o
FUEL INJECTION PUMP, NOZZLES, PIPES, GEAR AND CONNECTIONS—Continued
(For Engines equipped with Bosch Fuel Injection Pump)
29898 p 38 | IngEcTiON PuMp OveRFLOW PirE NUT
37323 DX 39 | FueL SuppLy PuMp To FUEL FILTER PIPE ELBOW WITH NUT,SFIDE D | e __1
(Pukp Enp) TDBKM 501 o 4240 | L
37323 D 39 FueL SuppLY PumMp TO FUEL FiLTER PiPE ELeow (Pump EnD) TDBKM 501 7o 42ho | | |
52156 DX 40 | FueL SuppLy PuMp TO FUEL FILTER PIPE WITH 2 NuTs, 37165 D TDBKM 501 7o 42ko I l
52157 D% I WATER TRAP TO FUEL SuppLY PumMp PIPE WITH 2 NUT5,37IEj D TDBKM 501 To Lpko
37323 D ¥ WATER TRAP TO FurL SuppLy Pump PiPe ELsow (WaTER TrRAP Enp) . | |
37323 DX 43 | WaTer TrRap TO FUEL SuppLy PuMp Pipe ELBOW WITH NUT,37165 D |
(WATER TRAP EnD) | !
60135 DX Il FueL FILTER To INJECTION PuMP PiPE WITH 2 NuTs,37165 D TDBKM 424 up o
50607 DX lig FueL FILTER TO INJECTION PuMp Pire ELBow WiTH Nut,37165 D
(Pump Enp) TOEKM 4241 up
50607 D 46 FueL FiLTER TO [nJECTION Pump Pire ELsow (PuMp Enp) TOBKM L4241 up L B
60134 DX 47 INJECTION PuMP OVERFLOW PIPE WITH NUT,29898 D TOBKM 4241 ue | ‘
38026 DM 48 | Water Trap To FUEL SuppLY PuMp Pipe ConnecTor (Pump Enp) TDBKM L4351 we I |
51834 D LE | WaTeEr TrRAP To FUEL SupPLY PuMp PirE ELBow (Pump Enp) ToBKM L1241 1o U350 |
38026 DMX 49 | Water TrAP TO FUEL SupPLY PuMp PIPE CONNECTOR WITH NuT,37165 D
(Pump Eno) TDBKM 4351 ue
51434 px 49 | water TrRaP TO FUEL SUPPLY PuMp PIPE ELBOW WITH NuT,37165 D
(PuMp Enp) TDBKM 4241 To L4350 |
50607 D 50 | FuEL SuppLy Pump To FUEL FILTER PIPE ELBow (Pump Enp) TOBKM 4351 up
5143k p S0 | FueL SuppLy Pume 7o FUEL FILTER Pipe ELBOW (Pume Enp) ToBKM 4241 7o U350
50607 DX 51 | FUEL SUPPLY PuMP To FUEL FILTER PIPE ELBOW wiTH NuT,37165 D
(Pump Eno) TDBKM 4351 up |
51434 DX 51 | Fuer SupeLy Pump To Fuet FILTER PIPE ELBow WITH NuT, 37165 B
(PumMp EnD) TDBKM 424 1o 4350 |
60132 DAX 52 | WATER TraP TO FUEL SuppLY PuMp Pipe wWiTH 2 Nuts, 37165 D TOEKM 4351 up
7,
60132 DAY 52 | WaTErR TrRAP TO FUEL SuppLY Pump PiPe, 0132 DAX Wi TH CONNECTOR,
38026 DM (WiLL Work For 60132 DX) TDSKM 42l 1o 4350 I
60136 DAX 53 | FueL SuppLy Pump To FueL FILTER PIPE WITH 2 NuTs,37165 D TDBKM 4351 ue
60136 DAY 53 | FueL SueppLy PuMp To FueL FiLTer Pipe, 60136 DAX wiTH ELsow,
50607 D (WiLL Work ror 60136 DX) TOBKM 42li| To 4350 !
250610 R2 5 INJECTION PIPE SLEEVE TDBKM 17229 ue 8
250617 RI 55 INJECTION PIPE Nut TDBKM 17229 up 8
59904 D INJECTION PuMp OVERFLOW PIPE FIELD SERVICE PACKAGE |
(ConsisTing oF | EAch ofF 59900 DX ano 59901 DX) TDBKM 501 Tto {14 *
61205 D [NJECTION NozzZLE FIELD |IMPROVEMENT PackaGE (To BE USED WHERE
DusT CONDITIONS CAUSE NozzLE BobY AND RETAINER HARD To REMOVE)
TDBKM 501 To 3887 |
2191 H FUEL INJECTION PuMp BoLT LockWASHER (SHAKEPROOF |120) TDBKM 4351 up s
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DIESEL ENGINE
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FUEL INJECTION PUMP, NOZZLES, PIPES, GEAR AND CONNECTIONS

(For Engines equipped with TH Fuel Injection Pump)
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sl REEs l DESCRIFTION SERIAL NUMBER R:gb
FUEL INJECTION PUMP, NOZZLES, PIPES, GEAR AND CONNECTIONS
(For Engines equipped with IH Fuel Injection Pump)
62 961 DX | INJECTION PIPE wiTH 2 NUTS AND 2 Wasuzrs (No, | CYLINDER) TOBKM 501 T1o [722C
57 579 RII [ INJEGTION PiPE, CoMPLETE (No. | CYLiNDER) TDBKM 17229 To 21000
260 880 R \ INnJECTION Pipe, CompLETE (No. | CYLINDER) TDBKM 21001 up
62 962 DX 2 INJECT1ON PIPE wiTH 2 NUTS anD 2 Wasuers (No. 2 CYLINDER) TDBKM 50| 1o 17228 |
257 580 RI1 2 INJECTION PIPE, CoMPLETE (No. 2 CYLINDER) TOBKM 17229 1o 21000 I
260 881 RII 2 INJECTION PIPE, GOMPLETE (No. 2 CYL|NDER) TDBKM 2 100] up T
62 963 DX 3 INJECTION PIPE WITH 2 NuTS AND 2 WasHers(No. 3 CYLINDER) TDBKM 501 7o 17228
257 581 RI 3 INJECTION P1PE, CoMpLETE (No. 3 CYLINDER) TDBKM 17229 To 21000
260 882 R1) 3 |NJECTIoN P1PE, CompLETE (No. 3 CYLINDER) TDBKM 21001 up |
62 gél pX I INJECTIon PIPE Wiin @ NUTS AND 2 WASHERS (No. 4 Cyiinper)  TDBKM 501 1o 17228 |
257 582 RI1 4 INJECTION PIpE, CompLeETE (No. I CyiLinDER) TOBKM 17229 1o 21000
260 883 RI| R |NJECTION PipE, CompLETE (No. 4 CYLINDER) TDBKM 21001 up
52 9to D 5 Ser ofF Fuel IngscTion Pipes (62 961 DX, 62 962 DX, 62 963 DX
anp 62 964 DX) TOBKM 501 1o 17228 |
257 595 R9I 5 SET oF FUEL INJECTION FIFES TOBKM 17229 7o 21000
260 884 Rr9I 5 SET oF FUEL INJECTION PIPES TDEKM 21001 up
52 612 D & NozzLE FITTING TOBKM 501 1o 17228 )
181379 cap Screv, 3/3 x 27 N.F. Hex Heap 8
257 578 Rl & NozzLE FITTING TDBKM 17229 To 21000 M
260 876 Rzl é NozzLe FirTing WiTH Ring, 264 038 RI, Screen, 264 037 R92,
AND SEAL, 250 608 R TOBKM 21001 up il
22 493 D T NozzLE BLEEDER VALVE I
26l 037 R92 A | Nozzie Screew 4
264 038 RI 78 | NozzLe ScREEN RETAIWING RING 1
250 608 RI 7c| MNozziLe Fivvine DusT SeaL TDBKM 21001 ue }
37 143 D 8 NozzLE VALVE GASKET i 12
37 148 b 8A | NozzLe INJECTOR PLATE GASKET TDBKM 21001 up y
37 |50 D 9 NozzLE VALVE SPACER 1
37 146 DA 9A | MNozziLe VALVE Serine I
37 147 D 98 | NozzLE VALVE Nut 2
37 152 bB 10 NozzZLE VALVE AND 5PRING, COMPLETE In
258 025 R [ NozzLe INJECTOR PLATE (WiLL Work For 43 192 DB) TDBKM 501 To 21000 4
251 673 R2 I NozzZLE INJECTOR PLATE TDEKM 21001 up Y
U2 766 D 12 NozzLe Booy (Oroer L2766 DA anp 258025 R1) TDBKM 501 To 17228 "
L2 766 DA 2 NozzLE Boov TDBKM 17229 To 21000 i
260 877 RI 12 MNozzLE Bopy TDBKM 21001 up Y
52 613 DD 13 INJECTION NozzLe, COMPLETE TDBKM 501 To 17228 n
256 851 R9I 13 INJECTION NozZLE, COMPLETE TDBKM 17229 To 21000 4
260 875 R9I 13 INJECT ION NozZzLE, COMPLETE TDBKM 21001 up h
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DIESEL ENGINE

NI’::‘IF;TER ’ iﬁ:' DESCRIPTION SERIAL NUMBER R:;’_b Q
A B
FUEL INJECTION PUMP, NOZZLES, PIPES, GEAR AND CONNECTIONS—Continued :
(For Engines equipped with IH Fuel Injection Pump)
'k NozzLE BoDY GASKET TOBKM 501 To 21000 b
i= NozzLe Boby RETAINER STup NuT 3 B
61 205 D 16 NozzLe Soby DUST SEAL TDBKM 501 7o 21000 4
U 578 DAX IF NozzLE Bopyv RETAINER TDBKM 501 To 21000 L
61 209 D 18 NozzLE Boor RETAINER DUST SEAL TDBKM 501 To 21000 4
hé 576 D 19 PRE-CoMBUST 10N CHAMBER GASKET TDEKM 501 7o 2/000 8
260 879 R3 19 PRE-CoMBUST 10N CHAMBER GASKET TDBKM 21001 up 8
53 567 D 20 | PrRE-CoMBUSTION CHAMBER SPACER TDBKM 501 To 21000 4
260 878 RI 20 PRE-COMBUST | oN CHAMBER SPACER TDBKM 21001 up H ]
62 959 DAX 2l FinaL Fuer OiL FiLTer OuTLET PiPpe wiTH 2 Nuts, 37 165 D
263 791 RII 21A | 01L Pressure GauGe FiELD SERVICE Package (ConsisTs of
ONE PRESSURE GAUGE AND INsTRUCTIoN Tas) (WiLL Work For
260 390 R92) TDBKM 19942 up
62 958 DX 22 FINAL FUEL O1L FILTER INLET PIPE wiTH 2 NuTs, 37 105 D
37 165 D 2 FueL Q1L PiPE NuTs }
33 026 DM 24 FiNAL Fuel OIL FILTER INLET PiPE ConnECToR (Pump END)
264 341 R1I 25 AuxiLIARY FUEL FILTER INLET PIPE WwiTH 2 Nuts, 22 508 D ano
2 NippLEs, 22 509 D (WiLL Work For 262 918 RII) TDEKM 2L 171 ue I
62 956 DAX | 25 | AuxiLiary Fuel OiL FiLTer INCET PiPe wiTH 2 Nuts, 22 508 D
anp NipPLES, 22 509 D TDBKM 501 to 24170
264 340 R1| 26 AUXILIARY FUEL FILTER QUTLET PIPE wiTH 2 Nuts, 22 508 D
AND 2 NippLES, 22 509 D (WiLL Work For 262 919 RII) TDBKM 24171 up
62 957 DAX 26 AUXILIARY FUEL OIL FILTER OUTLET PIPE WITH 2 NuTs, 22 508 D
AND NipPLES, 22 509 D TDBKM 501 to 24170
22 507 D ?6A | FUEL TANK To WATER TRAP PIPE HALF UNION |
65 486 D 27 AUXILIARY FUEL FILTER INLET PIPE ELBOW (WATER TraP EnD)
8 231 DB 23 FUEL INJECTION PuMp GEAR
caP Screw, 3/8 x I" N.F. HeEx HEAD 3
62 939 D 29 IMJECTION PUMP GASKET |
46 584 p 31 INJECTION PUMP GEAR TIMING |NDICATOR TDBKM 17503 up
259 548 R9I 31 INJECTION PUMP GEAR TimING INDicATOR, U6 584 D with
3 Screws, 425 474 (Wit Work ror 46 584 DX) TDBKM 501 To 17502 |
64 339 D 32 INJECTION PuMp BoLT, SHORT {OrpER NuT, 260 €23 RI anp
Stup,260 489 R1) TDBKM 501 1o 21000
260 623 RI 32 INJECT1ON PuMp MounTiNG STuD NuUT TDBKM 21001 up
G2 gl D 33 INJEET 10N PUMP BoLT, LoNg 2
250 610 R2 34 INJECTION PIPE SLEEVE TDBKM 17229 up 8
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DIESEL ENGINE

PART REF. NO.
NUMBER NO. DESCRIPTION SERIAL NUMBER st
FUEL INJECTION PUMP, NOZZLES, PIPES, GEAR AND CONNECTIONS—Continued
(For Engines equipped with IH Fuel Injection Pump)
250 617 R2 15 [NJECTION Pipe NuT (NozzLE Enp) TDBKM 17229 ue | b
251 050 R 36 [nJecTion Pipe Nut (Pume Enp) TDBKM 17229 ur } ‘
260 757 Ry2 37 SCAVENGING CHECK VALVE, COMPLETE TDBKM 19067 ur ALso (¥) [ _
- \
260 761 RI 38 SCAVENGING CHECK VALVE FITTING TDBKM 19067 up ALsa (%) I
260 759 R2 39 SCAVENGING CHECK YALYE SPRING TDBKM 19067 up ALso (¥) |
35l 057 R2 Lo SCAVENGING CHECK VALVE TDBKM 19067 up ALso ® I
260 760 RI 4 SCAVENG ING CHECK VALVE GASKET TDBKM 19067 up ALso (¥) I
260 758 RI |2 SCAVENGING CHECK VALVE Booy TDEKM 19067 ur ALso (%) [
46 250 D INJEETIoN PUMP GEAR TIMING INDICATOR Lock TDBKM 501 To 17502 3
260 489 R| INJECTION PUMP MOUNTING STUD TDBKM 21001 ue I
Lz 474 MacHINE ScreEw, 3/8 x 1" N.F. TDBKM 17229 up 3

(*) - TDBKM 19054 7o 19057




DIESEL ENGINE
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A-24109

FUEL OIL FILTER
(For Engines Equipped with Bosch Fuel Injection Pump)
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A-24110A

AUXILIARY AND FINAL FUEL OIL FILTERS
(For Engines equipped with IH Fuel Injection Pump)
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DIESEL. ENGINE

I'H PART REF. NO
NUMBER NO. DESCRIPTION SERIAL NUMBER REQ';J
FUEL OIL FILTER
(For Engines Equipped with Bosch Fuel Injection Pump)
39 677 DA FUEL O1_ FILTER BLEEDER |
. 46 591 DB 2 | FueL OIL FILTER CASE BoLT TDBKM 501 1o 18323 | =
259 482 Ryl FUEL FILTER CAse BoLt ToBkM 18320 up
13 727 D 3 FueL OiL FILTER CaSE BoLT GaAskeT ) -
. 13 729 D i FuerL D1t FrLTer CASE |
259 479 R 5 FUEL FILTER ELEMENT TDBKM 18324 ue
4& 589 b 5 | FUEL Q1L FILTER CLoTH ELEMENT (ORDER 259 710 R9I) TDBKM 501 1o 18323
23 809 D 5 FUEL O/. FiLTER MzTAL Frement (ORoER 259 710 R9I) TDBKM 501 1o 18323
13728 D 7 FUEL OIL FILTER CASE GASKET B
37 323 b 3 FueL OIL FILTER OUTLET PIPE ELBOW |
37 323 DX 3 FueL OiL FILTER OUTLET PIPE ELBOW WiTH NuT, 37 165 D
9 982 T 9 | FUEL OiL FILTER DRAIN VALVE
8 222 D 10 | FUEL OiIL FILTER Base (Orper & 222 DAX) TDBKM 501 To 2592
8 222 DA 10 | FUEL DIL FILTER BASE TDBKM 2593 up
179 865 Cap Screw, |/2 % 1-1/2" N.C. Hex Heap 2
103 323 LockwasHer, |/2" 2
8 222 DAX 10 FUEL OIL FILTER Base, CompLETE (WiLL Work FoOR 8 222 D) TDBKM 5Q1 1o 2592
37 323 D I FueL O1L FILTER INLET PIPE ELBOW
37 323 DX I Fuel OiL FILTER INLET PiPE ELBOW WiTH NuT, 37 165 D
52 319 DA FuerL OiL FiLTer DriPp PaAn (TRACTORS WITH CRANKING MoTor-S5PeciaL) -
259 702 R9| FUEL FILTER, COMPLETE WITH BASE ToBkM 1832h ue
259 710 R9I FUEL’FILTER ELEMENT FIELD SERVICE PACKAGE (CoNsIsTs oF ELEMENT,

259 179 RG2, Stun, 259 L4B2 RI| aAND INSTRUCTION TRANSFER,

100 330 RI) (Wit Work For 28 809 D awo 46 589 D) TDBKM 501 To 18323
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DIESEL. ENGINE N
FART REL. DESCRIPTION SERIAL NUMBER N
NUMBER NO. REQ'D
AUXILIARY AND FINAL FUEL OIL FILTERS
(For Engines equipped with IH Fuel Injection Pump)
39 677 DA 12 FueL OiL FiLTER BLEEDER 2
13 727 D 13 FUEL OIL FiLTER CASE BOLT GASKET (OeTionNAL WITH 365 109 R1) o
365 109 R 13 | FueL OiL FriTer Case Bout Gasket (OpTionAL wiTH I3 727 D) 2
U6 591 DB 14 | AuxiLiary FueL OiL FILTER CasE BoLt (See NOTE) TDBKM 501 To 18323 - o
259 4&2 Rg| 1A | FUEL FILTER CASE BoLt ToBKM 1832k ue | o
13 729 D 15 FUEL 01 FILTER CASE 2
62 g3 p 16 AuxiLiary FueL O1L FILTER Top PLATE
62 9h5 DA 17 AUXILIARY FUEL O1L FILTER ELEMENT
64 520 DBX 18 | AuxiLiary FueL O1L FiLTER BoTToM PLATE wiTH GaskeT, 64 521 D
(WiLL Work For G4 520 DB)
64 521 D 19 AuxiLiAry Fuel Ot FILTER BOoTToM PLATE GASKET - |
62 th DA 20 AuxiLiary Fuer O1L FILTER ELEMENT, COMPLETE |
13728 D 21 FUEL O1L FILTER CASE GASKET 2 | T
22 510 ee AuXiLiaAry FuEL Q1L FILTER INLET PiIpPE ELBOW | T
22 510 22 AuxiLiary FugL 01 FiILTer QuTLeT PiPe ELBow T -
9932 T 23 FUEL O1L FILTER DRAIN COCK z
37 323 D 24 FinaL Fuer Oi1L FILTER INLET PIPE ELBOW
37 323 DX 2l FinaL FUEL OIL FILTER INLET PiPE ELBOW WITH NuT, 37 165 D |
37 323 D 5 FinaL FUueL OiL FiLTer QUTLET PIPE ELBOW
37 323 DX 25 Finat FUueL Q1L FiLTER QUTLET PiPE ELBOW WITH Nut, 37 165 D
9 310 DA 26 FUEL OIL FILTER Bast
179 885 CaP Screw, /2 x |-1/2" N.C. Hex Hedo 2
103 323 LockwasHer, [/2" 2
259 479 r92 27 finaL Fuer FioTes ELEMENT TDBKM r832h UP
250 332 RYI 27 FiraL FUEL FILTER ELEMENT (RADIAL FIN TypE) —_—
(OroeEr 259 498 RII) TDBKM 8383 to 18323
g2 949 D 27 | ANAL FueL OiL FiLTer ELEMENT WiTH GASKET, 68 090 D TDBKM 501 To 8383
63 090 D FinAL FUEL OIL FILTER BoTTom PLATE GAskeT (Omroer 259 H98 R9I) |
250 333 RGI FINAL FUEL FILTER BOTTOM PLATE WITH SEaL RING, 250 334 RI TDEKM 8381 o 18323
250 33h R1 FinaL FUEL FILTER BoTToM PLATE SEAL RING T TDBKM 838h T0 |8323
250 335 RI| FiMAL FUEL FILTER ToP PLATE WITH SEAL Ring, 250 336 RI TDBKM 8384 1o 18323
250 336 R FINAL FUEL FILTER Top PLATE SEAL RING ToBKM 8380 to 18323
250 337 RI FINAL FUEL FILTER ELEMENT SPRING TDBKM 8380 to 10323
250 350 RGI FinaL FueEL FiLTER Top PLATE WITH SPRING, 250 337 RI, Ring,
250 336 Rl anp Top PuaTe, 250 335 RI ToBKM 838L To 18323
250 351 R9I FiNAL FUEL FILTER ELEMENT FIELD SERVICE PackactE (ORDER 259 498 RY1)
2959 MQS R 1 FiNaL FUEL FILTER CASE STUD AND ELEMENT FIELD SERVICE PACKAGE

(ConsisTs ofF Stup, 259 482 ROl anp ELEMENT, 259 L79 R9I)

(WiLL Work For 68 090 D, 62 9I9 D, 250 332 Rl awp

250 351 R9I) TOBKM 501 To 18323

NoTE - AUXILIARY AND FINAL - TDBKM 501 To 18323 - 2 RequIRED

ér;z’




DIESEL ENGINE

TDBKM 4654 to 9301

> 25

TDBKM 9302 up

A-8487A
TDBKM 501 to 4653
WATER TRAP

8221 b I WATER TRAP BRACKET (USED WiITH BoScH INJEGTION PuMp) I
103026 Hex Nut, 3/0" N.F. 2
103321 LockWASHER, 3/8" 2

9312 DA 1A WATER TrRAP BrAckeT WITH | /8" SLoTTEn HEADLESS PiIPE
Prue (Usep wiTH IH INJECTION Pump) 1
103026 Hex NuT, 3/8" N.F. 2
103321 LOCKHASHER, 3/8" 2
51527 DC ? WATER TRAP BRACKET GASKET I
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DIESEL ENGINE

I H PART

REF.

A o g DESCRIPTION SERIAL NUMBER rs ol
WATER TRAP—Continued

54766 D 3 43115-19 WATER TRAP VewT Screw (Orper 60871 D) TDBKM 501 1o 4653 I
51339 D I 43115-17 WATER TRAP ToP DOWEL 2 |
54765 D 5 43115-18  |WaTER TrAP Boovy wiTH 2 Dowels, 51339 D

(OorbER 251757 RGI) TDBKM 501 1o 4653
54763 D ¢ U3105-15 [NMEH Trap .BowL GAskeT (Oroer 60876 D) TDBKM 501 To 4653 ]
sh762 p 7 43115-14 WATER TrAP TUBE TDBKM 501 To L653
54761 D 8 U3115-11 WATER TRAP SCREEN TDBKM 501 To L4653 |
54764 D 9 U3115-16 WATER TRAP GLass Bowe (Orber 60877 D) TDBKM ROl To 4653
54760 D 10 43115-T7 WATER Trar BaiL (Orper 60878 DX) TDBKM 501 To U653
51338 D Il 43115 WATER TRAP, CoMPLETE (IMPERIAL BRASS MF'c. Co.)

(OrbER 251355 R91) (SEE NOTE Q) TDEKM 501 To 4653 I

(OrpER 251759 R91) (See NOTE B))
17993 Cap Screw, |/2 x 3" N.C. Hex HEaD [
103323 LockwASHER, | /2" I

9118 DX 12 WATER TRAP ToP WITH PLug, 21E05 D
(oroER 251757 ROI1) TOBKM 65K 70 9301 |
9257 DX 12 WATER TRAP TOP WwiITH PLUG, 20345 D anp 2 Dowelrs,51339 D

(OroER 251757 R9I) TDBKM 165N 70 9301
179693 Cap ScrRew, 1/2 x 3" N.C. HEx Heap I
103323 LockwasHER, | /2" |
251757 Rl | 12 WaTER TraP Top, 251748 R9I, wiTh Bracket, 9312 DA

AND GASKET, 51527 DB (WiLL Work For 9118 DX anp

9257 DX anp 54765 D) TDBKM 5654 10 9301 1
60871 DA 13 WaTER TRAP VENT SCREW (WiLL Work For 54766 D) TDBKM 4654 up |
20345 D 1y WaTeER TRAP ToP ExpANSION Prue, 3/8" (Brass)

(Usep wiTH Tor, 9257 DX) TDBKM L4650 10 9301 N
24805 o ik WATER TrRAP Top Expansion Prue, 3/8" (Steed)

(Usep with Tor, 9118 DX ano 251380 R91) TDBKM HE5H up I
60872 D 15 WATER TRAP SCREEN TDBKM 465k To 9301
60876 D 16 WATER TRAP BOWL GASKET (WILL WoRk For 54[63 D)TDBKM §654 1o 9301
60877 D 17 WATER TRAP GLASS BowL (WiLL Womrk For 5UT6L D) TDBKM U6sh ue |
60878 DX 18 WATER TRAP BAIL, CoMpLETE (WiLL Work For 54760 D)

TOBKM L65h up T

60870 D 19 WATER TRAP, COMPLETE

(OroER 251355 R9I) (SEE NOTE ) TDBKM U651 To 9301

(OroER 251759 R91) (See NOTE B))

NoTE@- OM EncINES EQuiPPED WITH BoscH INJECTION PUMP

NoTEe @— OnN ENGINES EQUIPPED WITH |.H. INJECTION PuMp




DIESEL ENGINE

] :UM;[?:T 'LEOF_' Nﬂ:‘;gﬁ DESCRIPTION SERIAL NUMBER RENS,'D ‘
WATER TRAP—Continued
251347 RII 21 | WATER TrRAP DRAIN SCREW wiTH HANDLE TDBKM 9302 ue |
25(380 rO1 | 22 WATER TRAP TOP WiTH PLuc, 24805 D TDBKM 9302 up 1
251748 rR91 | 22 WATER TRAP ToP, COMPLETE r’ﬁ o
L {Useo with 251757 R9I) TDBKM LE5E 1o 9301 T ]
251348 ROI [ 23 | WATER TRAP SCREEN TDEKM 9302 ue
251352 R 2l WATER TRAP BowL GASKET TDBKM 9302 ue |
251759 R9I 29 WATER TrRaP, CoMpPLETE, 251355 Rl WITH BRACKET,
| 9312 DA AnD GaskET, 51527 DB (WitL Work For GOGTO D)
(see NOTE B ) TDBKM UE5N 1o 9301 I
. ~-251355 Rl | 26 WATER TRAP, COMPLETE TDBKM 9302 up |

—

NoTeE (B) - On ENGINES EQUIPPED WITH |.H. INJECTION PUMP.




DIESEL ENGINE

NE:iLR DESCRIPTION SERIAL NUMBER Rng
IH SINGLE PLUNGER FUEL INJECTION PUMP
65 306 DA-| FUEL InJECTION Pump, CompLETE (SEE NOTE) * pumps 501 To 38000
179 843 CAr Screw, 3/8 x 1-1/2" N.C. HEX Heap TOBKM 501 To 17228 I
179 849 CaP Screw, 3/8 x 2-1/2" N.C. Hex Heap
103 321 LoCKWASHER, 3/8" 2
65 306 DA-10] FueL INJECTIoN PuMp, CoMpLETE (SEE NOTE) Pumps 38001 up
179 83 Cap Screw, 3/8 x I-1/2" N.C. Hex HEAp ) TOBKM 17229 To 21000 |
179 849 Cap Screw, 3/8 x 2-1/2" N.C. Hex Heap 1
103 321 LockwasHER, 3/8" 2
65 306 DA-20| FUEL INJECTION PumMp, CoMpLETE (SEE NOTE) TDBKM 21001 ue
179 83 Car Screw, 3/8 x 1-1/2" N.C. Hex Heao ]
179 8L CAP ScrREwW, 3/8 x 2-1/2" N.C. Hex Heao I
103 321 LockwasHER, 3/8" 2
* - Pumps 501 7o 38000 NoT EquipPED wITH ERMETTO FITTINGS.
(X) - EncINES TDBKM 17229 aND uP EQUIPPED WITH ERMETTO FITTINGS.
AMERICAN BOSCH FUEL INJECTION PUMP
52166 pB-1h-1/2 FUEL INJEGTION PuMp, CoMpLETE (TypE "A") (INCLUDES |NJECTION
PuMp WiTH Hue, 8 000 DA, OverFLow ELzow, 30 402 DX,
PrIMARY PuMp INLET CONNECTOR, 30 026 DMX, PRIMARY PuMp
INLET ErBow, 50 607 DX, INuEcTion Pump INLET ELsow, 50 607 DX,
SEAL SHoRT, 0-40, ano SeaL Lowne, 12 730 D) (SEE NOTE)
(orper 65 369 DA) TDBKM 501 To U2ko [
179 843 ChP ScREW, 3/8 x I-1/2" N.C. HEx Heap L
179 8Lo Cap Screw, 3/8 x 1-1/8" N.C. Hex Heap 2
179 849 cap Screw, 3/8 x 2-1/2" N.C. Hex Heap
103 321 LoCKWASHER, 3/8" 4
Q 1 597 WasHER, [3/32" 1.D. x 3/4" 0.D. x No. 16 Ga. 3
60021 Dx-14-1/2 FueL INJEcTion Pump, CoMpLETE (TyPe "K") (INCLUDES INJECTION
Pump w1 TH Hus, § 000 DA, OverrLow Ersow, 30 402 DX,
PRIMARY PUMP INLET ConNECTOR, 38 026 DMX, PRIMARY PUMP
INLET ELBOW, 50 607 DX, INJECTION PumMp INLET ELBOW,
50 607 DX, SEAL SHoRT, 0-HO anp Sear Lowg, 12 736 D)
(see NOTE) (oroer 258 791 R92) TDBKM 4241 o 15729 I
179 843 cap Screw, 3/8 x I-1/2" N.C. Hex Heap
179 840 cap Screw, 3/8 x 1-1/8" N.C. Hex Heap 2
179 8L9 Cap Screw, 3/8 x 2-1/2" N.C. Hex HEaD
103 321 LockWASHER, 3/8" 4
MOTE - REFER TO - INJECTION PuMp PaArTS CaTALog PU-2T7A WHEN ORDERING DETAIL PARTS
FoR COMPLETE INJECTION PUMPS AND ALSO FOR SPECIAL INJECTION

PuMPs NoT LISTED ABOVE.

L=
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DIESEL. ENGINE

PART
NUMBER

REF.

NO.

DESCRIPTION SERIAL NUMBER

NO.
REQD

AMERICAN BOSCH FUEL INJECTION PUMP—Continued

58 791 Re2

FUEL INJECTION Pump, CompLETE (Tyre "R"™) (INCLUDES INJECTION

Pump wiTH Hus, & Q00 DA, OveRFLow Ersow, 30 402 DX, Primary

PuMP INLET CONNECTOR, 308 020 DMX, PRIMARY PuMp INLET ELBOW,

50 607 DX, INJECTIoN Pump INLET Ersow, 50 607 DX, SEAL SHorT,

0-40 anp SeaL Lowng, 12 736 D) (See NOTE) (WiLL Work ForR BoscH Type "K'

60 021 DX-1h-1/2, anp Boscu Tyee "@", 258 791 R9I) TDBKM 15730 10 17228

259 500 R92

FueL IngecTion Pump, CompLete (Tyre "R") (IncLupes INJECTION

PuMp wiTH Hus, 8000 DA, OverrLow ELBOW; 30402 DX, PRiMARY

Pumr IMLET CONMECTOR, 38026 DMX, PriMary Pump InLET ELBOW,

50607 DX, INJECTION Pump INLET ELBOW 50607 DX, SeEAL SHORT,

0-40 anp SeaL Lowne, 12736 D) (See NOTE) TDBKM 17229 10 21000

261 371 R

FUuEL INJECTION Pump, CompLETE (Type "R") (INCLUDES INJECTION

PuMP wiITH Hus, 8 000 DA, OverFLow ELeow, 30 402 DX,

PRIMARY PuMP INLET CoONNECTOR, 38 026 DMX, PRIMARY PumMp

INLET ELsow, 50 6G7 DX, INJECTION PuMp INLET ELsow,

50 607 DX, SeAL SHorT, 0-4C ano SEAL Lowe, 12 736 D)

(See NOTE) TDBKM 17228 To 21000

257 690 R9I

BoscH FueL InJECTioN PuMp ATTACHMENT (For LisT oF PARTS SEE

"DETAILS OF ASSEMBLY") TDBKM 15730 To 21000

261 367 RYI BoscH FUEL INJECTIoN PUMF ATTACHMENT (For LiST oF PARTS SEE
"DETAILS OF AssemaLy™) TDBKM 21001 up
65 369 DA FieELp Service Packace Special (For RepLAcing BoscH Type "A" [nJecTiON
PuMp 52 166 DB-14-1/2 wiTh BoscH TYPE "R™ INJECTICN PUMF,
. 258 791 R92) (WiLL Work For 52 166 DB-14-1/2) TDEKM 501 To L2ko |
NOTE - REFER TO - INJECTION Pump PArRTS CATALOG PU-27A WHEN ORDERING DETAIL PARTS

FOR COMPLETE [NJECTION PUMPS AND ALSO FOR SPECIAL INJECTION

PuMps NoT LISTED ABOVE.
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